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Thank You !! for purchasing your new Ocelot signal routing equipment from PESA. We
appreciate your confidence in our products. PESA produces quality, state-of-the-art equipment
designed to deliver our users the highest degree of performance, dependability and versatility
available anywhere. We want you to know that if you ever have a concern or problem with a
PESA product, we have a team of engineers, technicians and customer service professionals
available 24/7/365 to help resolve the issue.

Our commitment is to continue earning the trust and confidence of our customers throughout
the industry by incorporating cutting-edge technology into the highest quality, most cost effective
products on the market. And we would like to invite you to tell us how we’re doing. If you have
any comments or suggestions concerning your PESA equipment, please contact our Customer
Service Department.

Again thank you for choosing a PESA product and we look forward to a long-term partnership
with you and your facility.

SERVICE AND ORDERING ASSISTANCE SERVICE DEPARTMENT MAIN OFFICE
PESA Swithcing Systems Tel: 256.726.9222 (24/7) Tel: 256.726.9200
103 Quality Circle, Suite 210 Toll Free: 800.323.7372 Fax: 256.726.9271
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FCC Statement

This device complies with part 15 of the FCC Rul@peration is
subject to the following two conditions:

(1) This device may not cause harmful interfere g,

(2) This device must accept any interference reckincluding
interference that may cause undesired operation.

Regulatory Body Compliance Certifications a
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DECLARATION OF CONFORMITY
according to ISO/IEC Guide 22 and EN 45014

Manufacturer’s Name: PESA SWITCHING SYSTEMS, INC.

Manufacturer’s Address: 330A Wynn Drive
Huntsville, AL. 35805
USA

The manufacturer hereby declares that the product(s)

Product Name: Ocelot Analog Routing Switchers

Model Number(s): 8x8 Analog Video; 8x8 Analog Audio; 8x8 Analog High-
Level; 8x8 Remote Panel; 8x2 Dual Remote Panel;
16x16 Analog Video; 8x8 Analog Audio; 16x16 Analog
Sync; 16x16 Remote Panel; 16x1 Remote Panel

conforms to the following standards or other normative documents:

Electromagnetic Emissions: EN 50081-1:1992
EN 55022:1993

Electromagnetic Immunity: EN 50082-1:1997

EN 61000-4-2:1995
EN 61000-4-3:1995
EN 61000-4-4:1995
EN 61000-4-5:1995
EN 61000-4-6:1996
EN 61000-4-8:1994
EN 61000-4-11:1994
ENV 50204:1996

The product herewith complies with the requirements of: EMC Directive 89/336/EEC
Supplementary Information:

Test reports and compliance documents are on file at the corporate office of PESA
Switching Systems, Inc. in Huntsville, Alabama, USA.

Huntsville, March 11.1999 M
Place and Date Paul Ethridge

Quality Control Engineer

81905904240 REV. A

Regulatory Body Compliance Certifications b
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DECLARATION OF CONFORMITY
according to ISO/IEC Guide 22 and EN 45014

Manufacturer’s Name: PESA SWITCHING SYSTEMS, INC.

Manufacturer’s Address: 330A Wynn Drive
Huntsville, AL. 35805
USA

The manufacturer hereby declares that the product(s)

Product Name: Ocelot Digital Routing Switchers

Model Number(s): 8x8 Digital Video; 8x8 Digital Audio; 8x8 X/Y Local
Panel; 8x1 Remote Panel

conforms to the following standards or other normative documents:

Electromagnetic Emissions: EN 50081-1:1992
EN 55022:1993

Electromagnetic Inmunity: EN 50082-1:1997

EN 61000-4-2:1995
EN 61000-4-3:1995
EN 61000-4-4:1995
EN 61000-4-5:1995
EN 61000-4-6:1996
EN 61000-4-8:1994
EN 61000-4-11:1994
ENYV 50204:1996

The product herewith complies with the requirements of: EMC Directive 89/336/EEC
Supplementary Information:

Test reports and compliance documents are on file at the corporate office of PESA
Switching Systems, Inc. in Huntsville, Alabama, USA.

Huntsville, August 9,1999 Qg! & ( i‘}) ,_\',AJQ
Place and Date Paul Ethridge

Quality Control Engineer

81905904430 REV. A 8/99

Regulatory Body Compliance Certifications



OCELOT ROUTING SWITCHER SYSTEM

P'_s A Publication 81-9059-0390-0, Rev. P
/) July 2009

DECLARATION OF CONFORMITY
according to ISO/IEC Guide 22 and EN 45014

Manufacturer’s Name: PESA SWITCHING SYSTEMS, INC.

Manufacturer’s Address: 330A Wynn Drive
Huntsville, AL. 35805
USA

The manufacturer hereby declares that the product(s)

Product Name: Ocelot Digital Routing Switchers

Model Number(s): 16x16 Digital Video; 16x16 Digital Audio; 16x16 X/Y
Local Panel; 16x2 Dual Remote Panel

conforms to the following standards or other normative documents:

Electromagnetic Emissions: EN 50081-1:1992
EN 55022:1993

Electromagnetic Immunity: EN 50082-1:1997

EN 61000-4-2:1995
EN 61000-4-3:1995
EN 61000-4-4:1995
EN 61000-4-5:1995
EN 61000-4-6:1996
EN 61000-4-8:1994
EN 61000-4-11:1994
ENV 50204:1996

The product herewith complies with the requirements of: EMC Directive 89/336/EEC
Supplementary Information:

Test reports and compliance documents are on file at the corporate office of PESA
Switching Systems, Inc. in Huntsville, Alabama, USA.

Huntsville, July 28,1999 M
Place and Date Paul Ethridge
Quality Control Engineer

81905904460 7/99 REV. A

Regulatory Body Compliance Certifications
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Chapter 1 About This Manual

1.1 DOCUMENTATION AND SAFETY OVERVIEW

This manual provides instructions for the instadiat operation, and maintenance of the Ocelot Serie
Modular Routing Switcher System built by PESA.

It is the responsibility of all personnel involvéd the installation, operation, and maintenancéhef
equipment to know all the applicable safety regoret for the areas they will be working ldnder no
circumstances should any person perform any procedure or sequence in this manual if the
procedural sequence will directly conflict with local Safe Practices. Local Safe Practices shall remain
as the sole determining factor for performing any procedure or sequence outlined in this document.

1.2 WARNINGS, CAUTIONS, AND NOTES

Throughout this document, you should notice varidienings, Cautions, and Notes. These addendum
statements supply necessary information pertaiturige text or topic they address. It is imperathest
audiences read and understand the statements i pwssible loss of life, personal injury, and/or
destruction/damage to the equipment. These addltEtatements may also provide added information
that could enhance the operating characteristitheoequipment (i.e., Notes). Examples of the gaph
symbol used to identify each type of statementthadhature of the statement content are shownein th
following paragraphs:

WARNING

Warning statements identify conditions or practiceghat can result in loss of
_ life or permanent personal injury if the instructions contained in the

statement are not complied with.

CAUTION

NOTE

/ c“‘\-\_ Caution statements identify conditions or practicesthat can result in
AT personal injury and/or damage to equipment if the mstructions contained in
the statement are not complied with.

Notes are for information purposes only. However, ltey may contain
invaluable information important to the correct installation, operation,

and/or maintenance of the equipment.

Proprietary Information of PESA Switching Systems 11
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Chapter 2 Introduction

2.1 DESCRIPTION

PESA's Ocelot is a modular routing switcher systarailable in 8-input and 16-input versions; with
modules available for audio and video signalskdth analog and digital formats. Analog video
modules are available for NTSC/PAL, wideband analod high level/sync analog sources. Digital
video modules are available for SMPTE 259M, 292KkRM and 424M compliant video signals from
143Mbps to 3Gbps. Digital audio modules for AEShalg are available as 8X8 or 16X16 routers in
both 110 Ohm balanced and 75 Ohm unbalanced coafigns. Routing modules are installed in a
standard 1RU mainframe chassis with built in poard control distribution. Modules may be
assembled into systems capable of controlling dpupswitching levels with up to 16 control panels
Control panels may be mounted directly to the fiathe 1RU chassis, located remotely from the
router chassis, or both. Although many systemseaconfigured in a single chassis, multiple
mainframes and remote control panels may be im@ected using a common, shared system controller
to create larger and more complex systems.

While an Ocelot system may be utilized as a stdoeaunit, the system controller module also allows
it to be integrated into any routing switcher systat uses the PESA Routing Control (PRC) bus
protocol. This capability allows an Ocelot instiitbn to be seamlessly integrated into larger syste
such as a Cheetah video or DRS audio router, thral8500PRO or PERC2000 system controller. An
Ocelot system may also be controlled with a PCutjinahe CPU Link™ on the system controller
module, by using control system software such auali Panel™.

Figure 2-1 illustrates a typical 16X16 Ocelot meamfie with local control panel and a single 3Gbps
video module installed.

o !lllﬂlllill.lﬂ Mllli Hllllllilllll -
Lz (T}

INEMTS [ R I - T N W d i f o B ow @

—~ lll.ilﬂli‘ﬁ‘ '“’“‘ﬂ > I O IR O R O R ~

Figure 2-1 Typical Ocelot Mainframe — Front and Rar View
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2.2 OCELOT SYSTEM DESIGN CONSTRAINTS

When specifying, installing or upgrading an Ocelggtem, the following design constraints must be
observed:

Mainframe Interface Connectors: Every Ocelot system must have one, and only grstems
controller module. The system controller module raynstalled in any of the mainframes. One
connector interface module must be installed imeatiaining mainframes.

System Topology:All mainframes and remote control panels (RCPsnrOcelot system are
interconnected in a bus topology using PESA’s Qdelmmmunication Bus (OCB) Protocol
through the RJ-45 connector pairs located on theakeach panel assembly (see Figure 2-2). Jack
splitters cannot be used. All mainframes shoulddrgiguous along the bus, and located in close
proximity to each other. An OCB Bus Terminator mostinstalled in every unused external RJ-45
connector.

Remote Control Panels:An Ocelot system cannot have more than two remtéol panel (RCP)
buses; and the total amount of cable per RCP busot@xceed 300 feet. The total number of
control panels in an Ocelot system, mainframe antbte combined, cannot exceed 16.

Modules: An Ocelot system can control up to four switchliexgls, and each level may contain
multiple modules. All modules plug into connecttmsated on the mainframe mid-plane, which is
seven module slot units in width (i.e., has semterface connectors). Modules vary in width from
one to six interface units depending on module {gge Table 2-1). Each mainframe may contain
multiple modules as long as the sum of all modutithg — including the system controller or
connector interface module - does not exceed severiace units.

Power Supply, Mainframe, Dual power connectors are provided in pairs onesgstontroller
modules, and connector interface modules. Onlypaeger supply is required for frame operation,
however a second supply may be added to the semwmekctor for power redundancy. A power
supply may be connected to either of the power eotans.

Power Supply, Remote Control PanelEvery RCP is powered by a dedicated power supply.

Power Regulator, Mainframe, Standard Definition: Two types of mainframe power regulators exist:
audio and video. Either or both may be used in imfrgane, depending on the type of modules
installed. Table 2-1 identifies the power regulamuired for each module type.
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Figure 2-2 Typical Ocelot System Interconnection
Table 2-1 Module Width and Internal Power Regulatoe Requirements
Module Type Mid-Plane Internal Power
Interface Regulator
Units Required Required
System Controller Module 1 Either
Connector Interface Module 1 None
8x8 Analog Audio Module 1 Audio
8x8 Digital Audio Module, 110 Ohm 1 Either
balanced
8x8 Digital Audio Module, 75 Ohm 2 Video
unbalanced — BNC connectors
16x16 Analog Audio Module 2 Audio
16x16 Digital Audio Module, 110 Ohm 2 Either
balanced
16x16 Digital Audio Module, 75 Ohm 4 Video
unbalanced — BNC connectors
8x8 Analog Video Module 2 Video
8x8 Analog Video Module, High Level/Syng 2 Audio
8x8 Digital Video Module, No Re-Clockers 2 Either
16x16 Analog Video Module 4 Video
16x16 Analog Video Module, Wideband 4 Either
16x16 Analog Video Module, High 4 Either
Level/Sync
16x16 Digital Video Module, No Re-Clocker 4 Either
16x8 Digital Video, HD — 3Gbps 4 Video
16x16 Digital Video, HD — 3Gbps 4 Video
Proprietary Information of PESA Switching Systems 2-3
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Figure 2-4. 8x1 Control Panel (Remote Only)
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Figure 2-5. 8x1 Dual Control Panel (Remote Only)
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Figure 2-6. 8x8 Control Panel (Mainframe or Remote)
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Figure 2-7. 16x1 Control Panel (Remote Only)
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Figure 2-8. 16x1 Dual Control Panel (Remote Only)
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Figure 2-9. 16x16 Control Panel (Mainframe or Remote)
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Figure 2-10. Typical Remote Control Panel Rear View
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2.3 SPECIFICATIONS

2.3.1 GENERAL

Operational Environment

TEMPEIATUIE ... et e e e eea e ees 0-40°C
HUMIAIEY .. 0-90% Non-Cending

Physical Dimensions

Height 1.75in (44 mm) (1 Rack Unit)
Width 19 in (483 mm)

Depth
Mainframe 9.7 in (246 mm)
Remote Control Panel 1.3 in (33 mm)

2.3.2 ANALOG AUDIO (8X8,16X16)

Input
LEVEL ... +26 dBm maximum
[ p] 0 T=To F= T Lo = .66 kQ
13 1T Electrically Balanced
L©a]1 ] o] 11 o [P Direct (DC)
Common Mode Rejection Ratio...........ccccceeveeenenn... -80 dB (50-60 Hz)
Connector Type.......ccc.ee..... 3-pin, 2-partadgéable plug (one per input)
Output
LeVEL ... +24 dBm into 60D
Level Variation Between INPULS.............ccmmeeeeveiieeeeiiieaeens <+0.1 dB
IMPEdaNCE.....cceiiei e DEQ
13 1T Electrically Balanced
L©a]1 ] o] 11 o [T Direct (DC)
DC 0N OULPULS ..ottt et e e e e een s 20 mV
LOAd @ 24 OBIM et et s et e e e aenas ..680Q
Connector Type........c....... 3-pin, 2-part, detdale plug (one per output)
Gain
1= 11 o Adjustable to £+0.1 dB
Gain AJUSt RANQE ... +1.0dB
Frequency
(Reference 1 KHz)
Sine Wave Response ...........ccoccoeveevevieeeee. <+0.1 dB, 20 Hz to 20 kHz
<-3.0 dB to 200 kHz
Square Wave Response ........... <+5%, 3 kHz, iH0@se time (20 V p-p)

(Overshoot and Ringing) <+10%, 100 kHzdlrise time (5 V p-p)
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Distortion
Total Harmonic Distortion.............. <0.05% @ @&m, 20 Hz to 20 kHz
Intermodulation DiStortion ...........evevvicecmmeeeeeneenns <0.06% @ 24 dBm
Crosstalk
10Hzto20kHz ......ccvvvneeeee, <-85 dBl {nputs and outputs hostile)

Hum and Noise

Wideband 10 HZ t0 300 KHzZ........cooviiviiiieieeeeeeceeeeeeees <-73 dBm
80 KHZ LOW PaSS FIltEr ...ccuienieniiiiiecee st e eeeeeas <-78 dBm
30 KHZ LOW PaSS FIltEr ...cvuienieniieiie et st e eeeeeaas <-86 dBm
15 KHZ LOW PasS Filter ..cuveieiiiiii s e <-89 dBm
“ATWeIghted. ... oo <-90 dBm

2.3.3 DiGITAL AuDIO (8X8,16X16),11004M UNBALANCED

Input
Impedance........cooooeiiiiiiii 11®@, +20%, 0.1-6.0 MHz
Signal Amplitude .............cocoeiiiiennnn. 0.B¥ p-p terminated into 11Q
Connector Type.......ccc.ee..... 3-pin, 2-partadéable plug (one per input)

Output
ImpedancCe........cooooeiiiiiii 11®@, +20%, 0.1-6.0 MHz
Signal Amplitude .............cocoiieieennnn. 2.M¥ p-p terminated into 11Q
Common Mode Rejection Rati88 dB below output signal (DC to 6 MHz)
Rise/Fall TIMe.....cvvvviiiiiie e, 5-30 ns, 10-90% amplitude
N 1] PP PPPPPPTTR tBs
Data Rate ......couiiiiiiiiee e 20 kbps to 10 Mbps
Connector Type........c....... 3-pin, 2-part, detdate plug (one per output)
Standard............cooiieiiiiii s AES3-1993 Serial Digital

2.3.4 DIGITAL AUDIO (8X8,16X16),750HM BALANCED —BNC CONNECTORS

Input
IMmpedancCe........ccoooviiiiiii e 712, +20%, 0.1-6.0 MHz
Signal Amplitude .............coceeieieennnn. 0.BW p-p terminated into 11Q
(O] gl a1 Tex (o] gl 1Y/ o1 BNC (one per input pair)
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Output
ImpedancCe........ccoooveiiiiiii 72, +20%, 0.1-6.0 MHz
Signal Amplitude .............cocoiieinennnn. 2.M¥ p-p terminated into 11Q
Common Mode Rejection Rati88 dB below output signal (DC to 6 MHz)
Rise/Fall TIMe.....cvvvviiiiiiee e, 5-30 ns, 10-90% amplitude
N 1] PP PPPPPPPPTTR €8s
Data Rate ......couoieiiiiiee e 20 kbps to 10 Mbps
(O] gl a1=Tox (o] gl 1Y/ o1 BNC (one per output)
Standard............coeiiiiiiiii s AES3-1993 Serial Digital

2.3.5 ANALOG VIDEO (8X8)

Input
LeVEL . e 1V p-p nominal
2 V p-p maximum (without obvious distortion)
IMmpedancCe........ccoooviiiiiii e 752 internally terminated
REtUIN LOSS ....coiiiiiiiie et >40 dB to 5 MHz
>15 dB to 100 MHz
COUPIING -t Direct (DC)
LI L PSR P PP Differertia
CONNECLOr TYPE...ciiiiieiiiiie e eeree e BNC (one per input)
Output
LeVEL . e e 1V p-p nominal
2 V p-p maximum (without obvious distortion)
[ ag] 0 T=To F= Lo = SR 5
REtUIMN LOSS ....coiiiiiiiiie e e >40 dB to 5 MHz
>15 dB to 100 MHz
(011 ] o] 11 0o [P Direct (DC)
DC 0N OULPULS ... e <+20 mV maximum
(O] o] a1 Tox (o] gl 1Y/ o1 BNC (one per output)
Gain
= 11 o ityn
Gain AJUSt RANQE ... +0.5 dB
Linear Distortion
Frequency Response (8X8)........ccceuunieviceemcccnnnnn. +0.1 dB to 10 MHz

+0.75 dB to 100 MHz

+1.5 dB, -3.0 dB to 250 MHz
Vertical Tilt. ... 0.25% (50 Hz square wave)
Horizontal Tilt........ooomiin e 0.25%
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Non-Linear Distortion
(All tests, 10-90%, 3.58 MHz or 12.5-87.5%, 4.4BI&}

Differential Gain .......oo.veirieeie e eaene 0.1% @ 4.43 MHz

Envelope Delay.......cccovevveiiiiiiiiiie e <2 ns, 50 MHz to 85 MHz

Differential PhaSe..........oooiniiiiiii e 0.1° @ 4.43 MHz
Crosstalk

Video-to-Video ........... <-60 dB to 5 MHz (all infs and outputs hostile)
Switching

Differential Delay, Input-to-Input, Same Output....+1.0° @ 4.43 MHz

Differential Delay, Output-to-Output, Same Input..+1.5° @ 4.43 MHz
Signal-to-Noise

Video Filter (low pass to 5 MHZ)........ooui e -73 dB

Luminance Weighting Filter ...........cooi i -81 dB

2.3.6 ANALOG VIDEO (16X16)

Input
LeVEL . e 1V p-p nominal
2 V p-p maximum (without obvious distortion)
ImpedancCe........ccoooviiiiiii 752 internally terminated
REtUIN LOSS ....coiiiiiiiiie e >40 dB to 5 MHz
>15 dB to 100 MHz
(a1 ] o] 11 o [T Direct (DC)
15/ 1T Differeritia
(O] gl a1=Tox (o] gl 1Y/ o1 BNC (one per input)
Output
LeVEL . e e 1V p-p nominal
2 V p-p maximum (without obvious distortion)
[ g] 0 T=To F= Lo = R 75
REtUIMN LOSS ....coiiiiiiiii et e >40 dB to 5 MHz
>15 dB to 100 MHz
L©a]1 ] o] 11 0o [P Direct (DC)
DC 0N OULPULS ... e <+20 mV maximum
(O] gl a1 Tox (o] gl 1Y/ o1 BNC (one per output)
Gain
= 11 o ityn
Gain AdJUSt RANQE ... +0.5 dB
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Linear Distortion

Frequency Response (16x16)................ ccemuumm-.... £0.1 dB to 10 MHz
+0.75 dB to 75 MHz
+1.5 dB, -3.0 dB to 150 MHz
Vertical Tilt. ... 0.25% (50 Hz square wave)
Horizontal Tilt........ooomrnne e 0.25%

Non-Linear Distortion
(All tests, 10-90%, 3.58 MHz or 12.5-87.5%, 4.4BIjj

Differential Gain ........oveieieei e 0.1% @ 4.43 MHz

Envelope Delay.......ccoooevviiiiiiiiiiie e <2 ns, 50 MHz to 85 MHz

Differential PhaSe..........oooiniiiiiii e 0.1° @ 4.43 MHz
Crosstalk

Video-to-Video ........... <-60 dB to 5 MHz (all infs and outputs hostile)
Switching

Differential Delay, Input-to-Input, Same Output....+1.0° @ 4.43 MHz

Differential Delay, Output-to-Output, Same Input..+1.5° @ 4.43 MHz
Signal-to-Noise

Video Filter (low pass to 5 MHZ)........ooui e -73 dB

Luminance Weighting Filter ...........cooiiiiiiiiii e -81dB

2.3.7 ANALOG VIDEO, WIDEBAND (16X16)

Input
LeVEL . e e 1V p-p nominal
2 V p-p maximum (without obvious distortion)
ImpedancCe........ccoooviiiiiii 782 internally terminated
REtUIN LOSS ....coiiiiiiiie e >40 dB to 5 MHz
>15 dB to 400 MHz
(011 ] o] 11 0o [T Direct (DC)
15/ 1T Differeritia
(O] gl a1=Tox (o] gl 1Y/ o1 BNC (one per input)
Output
LeVEL . e 1V p-p nominal
2 V p-p maximum (without obvious distortion)
[ ag] 0 T=To F= Lo = SR (5]
REtUIM LOSS ....coiiiiiiiii et e >40 dB to 5 MHz
>20 dB to 400 MHz
L©a] 1] o] 11 o [P Direct (DC)
DC 0N OULPULS ... <+20 mV maximum
(O] o] a1 Tox (o] gl 1Y/ o1 BNC (one per output)
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7= 11 o ityn
Gain AdJUSt RANQE ... +0.5 dB

Linear Distortion

Frequency Response......cccocoeiiiiiiiiiiceemci e +0.1 dB to 10 MHz
+0.5 dB to 20 MHz
+1.0 dB, -3.0 dB to 40 MHz

Vertical Tilt......ooooiii e 0.25% (50 Hz square wave)

Horizontal Tilt........ooomemne e 0.25%
Crosstalk

Video-to-Video ........... <-60 dB to 5 MHz (all infs and outputs hostile)
Switching

Differential Delay, Input-to-Input, Same Output....+1.0° @ 4.43 MHz

Differential Delay, Output-to-Output, Same Input..+1.5° @ 4.43 MHz
Signal-to-Noise

Video Filter (low pass to 5 MHZ)........ooui e -73 dB

Luminance Weighting Filter ...........cooiiiiiiiii e -81 dB

2.3.8 ANALOG VIDEO HIGH LEVEL/SYNC (8X8, 16X16)

Input
Level. ..o +5 V referenced to ground
ImpedancCe........ccoooviiiiiii 752 internally terminated
REtUIMN LOSS ..ot >40 dB to 5 MHz
(011 ] o] 11 o [P Direct (DC)
15/ 1T Differeritia
(O] gl a1=Tex (o] gl 1Y/ o1 BNC (one per input)
Output
LeVel. ..o +5 V referenced to ground
[ g] 0 T=To F= Lo = R 5
REtUIMN LOSS ....coiiiiiiiiii e e >40 dB to 5 MHz
L©a 11 ] o] 11 0o [T Direct (DC)
DC 0N OULPULS ... <+20 mV maximum
(O] o] a1 Tox (o] gl 1Y/ o1 BNC (one per output)
Equalization for 150 ft Belden 8281........... <-2 dB to 400 MHz typical
Gain
= 11 o ityn
Gain AdJUSt RANQE ... i +0.5 dB
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Linear Distortion

Vertical Tilt. ... 0.25% (50 Hz square wave)

Horizontal Tilt........oooeeiee e 0.25%
Crosstalk

Video-to-Video ........... <-60 dB to 5 MHz (all infs and outputs hostile)

Frequency Response.......c.cocoiiiiiiiiiiceemei e +0.1 dB to 10 MHz
+1.0 dB to 200 MHz
+1.5 dB, -3.0 dB to 400 MHz

Signal-to-Noise

Video Filter (low pass to 5 MHZ)........ooui e -73 dB
Luminance Weighting Filter ...........cooiiiiiiiiii e -81dB

2.3.9 SD-SDIDIGITAL VIDEO (8X8,16X16),NON-RECLOCKED

Input

[ ag] 0 T=To F= T Lo = SR (5]

REIUIN LOSS ...t >15 dB, 5-270 MHz

Automatic Equalization for Belden 8281to 100 m%60 Mbps maximum
to 200 m for 360 Mbps maximum
to 300 m for 270 Mbps maximum

(O] gl a1 Tox (o] gl Y/ o1 BNC (one per input)
Output

[ ag] o T=To F= T Lo = R 5
REIUIN LOSS .. it >15 dB, 5-270 MHz
Signal Amplitude .............ccoeeeiieen. 800 mt¥Y0%, terminated into 7Q
DC OffSe .. +0.5 V, terminated into ™
Rise/Fall Time.................. 0.6 ns £100 ps-82096) terminated into 78
TIMING JItEer ... e <0.2 Unit Intervals p-p
Alignment Jitter.............cceeevvnnn. <0.2 Wtervals p-p (SMPTE 259M)
(O] o] a1 Tox (o] gl 1Y/ o1 BNC (one per output)

2.3.10 HD/3G-SDI DiGITAL VIDEO (16X8,16X16)

INPUTS/OUTPUTS

Number 16 inputs, 16 or 8 outputs

Type Standard 75 Ohm, self-terminating, unbala€@s with auto-EQ.

conforming to SMPTE259M, SMPTE292M and SMPTE424M.

Return Loss >15dB 1MHz to 1.5GHZ>10dB, 1.5GHz to 3GHz

Equalization 300m auto-equalization Belden 1694 &aquivalent at 270Mbps;
100m auto-equalization Belden 1694A or equivaddrit. 5Gbps;
80m auto-equalization Belden 1694A or equivalér@Gbps

Level 800mVpp+/-10%
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SIGNAL SPECIFICATION S
Rise/Fall < 600ps +/-10% SD SMPTE259M;

< 270ps HD SMPTE292M

< 135ps 3G SMPTE424M
Overshoot < 10% of amplitude max
Alignment Jitter < 0.2 Ul from 100kHz to 150MHz SMPTE259M or SMPTERA?2

< 0.3 Ul from 150MHz to 300MHz SMPTE424M.
Timing Jitter < 1.0 Ul from 10Hz to 100kHz SMPTE259M or SMPTE292M

< 2.0 Ul from 10Hz to100kHz SMPTE424M
Operational Modes AUTO, BY-PASS
Reference Inputs Two independent 75 ohm BNCs, (03¥[2.0Vpp; PAL or NTSC — through

Ocelot system controller

Data Rates 143Mbps to 3Gbps
Form Factor 4 module slots in Ocelot mainframe

2.3.11 ENVIRONMENTAL AND MISCELLANEOUS

AC Input Connections  Wall transformer w/ 3-pin twart DC power connector to Ocelot mainframe

Input Voltage 130 VAC or 240 VAC, 47-63Hz to Ocepmiwer supply
NOTE: Operating voltages for 3Gen module received farelot main frame power
Operational Temp 0-40 degrees C

Operational Humidity = 90% Non-condensing
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Chapter 3 Installation

3.1 DESCRIPTION

Ocelot video and audio routing modules install standard Ocelot mainframe chassis and derive
power from the system controller or controller ifdee module. Figure 3-1 illustrates a
mainframe chassis and its module slots. Thera @o&al of seven slots available in every
mainframe; however, each frame must have eithgstm® controller (one frame only) or
controller interface module installed, usually lot&, leaving six available slots for modules in
the frame. Every Ocelot system must have onesystatroller installed. If more than one

frame is used in the installation, all other frameseive a controller interface module. Routing
modules may be installed in the remaining six aglets. If any slots are unused, fill the space
with a blank cover panel.

Multiple frames are interconnected in a daisy-cliaghion using cables equipped with RJ-45
connectors on each end, beginning with the framéagaing the system controller and ending
with an OCB terminator installed in the loop-thmnoector on the last frame.

MODULE SLOT
CONNECTOR Y
SR 1111111

MODULE ,/ MODULE / MODULE ,/ MODULE / MODULE ,/ MODULE MODULE SLOT 7
SLOT SLOT SLOT SLOT SLOT SLOT SYSTEM CONTROLLER OR
1 2 3 4 5 6 CONTROLLER INTERFACE

Figure 3-1 Typical Ocelot Mainframe Chassis

3.2 INSTALLATIONIN EQUIPMENT RACK

Ocelot mainframe chassis equipment is designee indtalled in a standard 19-inch equipment
rack. Sufficient space must be provided behincethgpment racks to allow for control, signal,
and power cables. All panel mounting holes shoeldtdized and mounting hardware tightened
securely.

1. Install the equipment into the rack as follows:

2. Insert mainframe assembly into the equipment racksapport the bottom of the
assembly until all mounting screws have been ilestaind properly tightened.

3. Install bottom two panel mounting screws.
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4. Install top two panel mounting screws.
5. Install any remaining panel mounting screws.
6. Tighten all panel mounting screws until they areuse.

3.3 INTERFACE CONNECTIONS

For reasons of personal safety, and to prevent getathe equipment or cables, the following
guidelines should be followed when connecting cabiethis equipment:

1. Install the equipment in the rack before connectiaigles.
2. All cables should be carefully strain relieved tey@nt connector separation.

3. To the extent possible, separate control, sigmal,power cables to minimize crosstalk
and interference.

4. The liberal use of nylon cable ties to secure catad¢he rack is encouraged. This will
minimize the amount of force transmitted to theipment and help route cables away
from hazardous areas.

Route cables away from walk areas to avoid creatisgfety hazard.

6. Allinterface connections are made at the reahisféquipment.
3.4 INPUT AND OUTPUT SIGNAL CONNECTORS

3.4.1 AubpIO

These 3-contact connectors provide the audio iapdtoutput signal interfaces. See Figure 3-2
for an orientation view showing contact locations.

These connectors are connected to the audio scamdesestinations with cables constructed
with 3 -contact connectors (Part No. 81-9029-08)L &+ shielded, twisted-pair audio cable (Part
No. 81-9028-0043-2, Belden 8451, or equivalenglasvn in Figure 3-3.

The connector body has an integral strain religttwhequires the use of a nylon cable tie (Part
No. 81-9021-0028-8).

S - +
O 0o

€3

Contact locations when viewed
from rear of chassis.

Figure 3-2 Audio Input/Output Signal Connectors

To Ocelot INPUT/OUTPUT Connector To Audio Source
High |+ ﬁ ﬁ
Low |- |

Chassis Ground |S

Figure 3-3 Audio Input/Output Signal Cable
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Ocelot audio modules rear panel I/O connector lesyate shown in Figure 3-4 thru 3-7.

J5 11 J9 5‘J13
Jé |4 J10 |6] J14

—

J1

J2
J7 J11]7} J15

J3
J4 J8 4] J12]8) J16

CINPUTST . LOUTPUTS]

| SN [ SE—

Figure 3-4 8x8 Analog and Digital (110 Ohm Balan@ Audio Module Rear View

=
1O

NS
[{=2]

&2
1~
| (O

(02}

|~

1 | |
1| g1 5] us Il g0 I 13| [1]u1715] u21 el 425 ] u20
of o2 lél ve [dutold v14l 12| u18]6l u22 Id y26 |4 430
3| g3 |7l o7 Mot ldu1s] (3l u1e]7] u23 1 u27 [ 431
4| Ja le| us M u12ld J16| (4] 20 8| u24 [ u25 [ 432
INPUTS | OUTPUTS
| S— ] | S— ]

Figure 3-5 16x16 Analog and Digital (110 Ohm Balanced) Audio Module Rear View

olololojolololo}
olololelolololo]

OUTPUT INPUT

| S i SE— —_ ——J

Figure 3-6 8x8 Digital Audio (75 Ohm Unbalanced) Mdule Rear View

Figure 3-7 16x16 Digital Audio (75 Ohm UnbalancedModule Rear View
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3.4.2 VIDEO

Rear panel BNC connectors provide the video inpdt@utput signal interfaces. Use coaxial
cable and a standard BNC connector to connectdo saurce and destination.

Ocelot video module rear panel I/0O connector lay@ue shown in Figure 3-8 thru 3-16.

olololojolololo}
olololelolololo;

OUTPUT INPUT

—_d LJ —_  L—J

Figure 3-8 8x8 Analog Video Module Rear View

QEPEEETEE
olojojo]ololole]

OUTPUT INPUT

| NN p S— | NN pa, S—

Figure 3-9 8x8 Analog Video (High Level/Sync) Module Rear View

o6
QQQ

QUTPUT

elololo|elelojellelolole
(@2 1642 @8

—T T

—T T

Figure 3-11 16x16 Analog Video (Wideband) Module Rear View
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Q@

INPUT

stpppéﬁbooooooo
QQQQQOOOQQQQQQQQ

— — ™ i —  — I — —

QUTPUTS

INPUTS

000,
1© 2~ 3 40 EQ GO ?O O Qmoﬂowomomowomo

 N— | | N [ —

Figure 3-16 16x8 3Gbps-SDI Digital Video Module Rear View
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3.5 MAINFRAME CONTROL SIGNAL CONNECTORS

All mainframes and remote control panels (RCPs) imn Ocelot system are
interconnected using PESA’s Ocelot Communication Bu(OCB) protocaol,
through the RJ-45 connectors located on the rear gdfach panel assembly.
Jack splitters cannot be used, and all mainframes ust be contiguous along

the bus and located in close proximity to one othe’An OCB bus terminator
must be installed in every unused external RJ-45 coector.
An Ocelot system cannot have more than two RCP buseand the total

amount of cable per RCP bus cannot exceed 300 feethe total number of

control panels in an Ocelot system, mainframe and emote combined,
cannot exceed 16.

All mainframe control signals are routed throudinei a system controller module, or a
connector interface module. A system controller nbeds installed in the first mainframe of the
bus; connector interface modules are installedl iotlher mainframes. Figures 3-17 and 3-18
illustrate the rear panel connectors of the systentroller and controller interface modules,
respectively. Refer to these illustrations whempgleting control signal connections to the
Ocelot mainframe.

System Control

Configuration RS-232 or RS-422
Dip Switch AC2IN Control Port

AL

[[0000a9EEE)(  [odbo
S 1 S1 OO’OI 00000

J1

o
AC1IN —fe= o]

Byl

J6 J3 ln] ‘
Pin 1 op1
J5

J2
7/ UM e | I
Vertical/
Sync Control
Reference Panel

Alarm Out Port

—

Alarm Out
}"K Pin 1 + (For AC 11IN)
—Pin 2 - Common
M pin3  +(ForAC2IN)
Opens on Alarm
Optoisolator
Max 24v DC
Max 20 mA DC

Figure 3-17. System Controller Module Rear View
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Alarm Out
J Pin3 ForAC1IN
+ ?P:rr: 2 T((Io(r,r:mon )

M pin1  + (For AC2IN)
Opens on Alarm
Optoisolator

Max24v bc
Max 20 mA DC
Alarm Out
0O oL—Pin1 ‘ |
__F:Ln:ﬂ Il
J6é |
j Controller
| Ports
J2 J1 /
Olrl Olr f
o [ o
Helii o[
P e U o
AC1IN AC2IN

Figure 3-18. Connector Interface Module Rear View (Connectors J4, J5)

3.5.1 COMMUNICATION BUSCONNECTORS
(System Controller J4, Connector Interface J7 and J9)

Rear panel RJ-45 connectors provide serial commtiaitinterface using the Ocelot
Communication Bus (OCB) Protocol. Connectors @dbnnector interface module are wired in
parallel to allow mainframes and remote controlgiguto be daisy-chained together.

Ocelot mainframes and remote control panels aeedohnected with OCB cables available in
two lengths: 1 ft (Part No. 81-9028-0386-0) andtA®art No. 81-9028-0385-0).

Ocelot panels may also be interconnected with @ightluctor UTP patch cables conforming to
TIA/EIA 568-A, Category 5.

If necessary, OCB cables may be spliced togetheg uh RJ-45 female-to-female coupler (Part
No. 81-9029-0787-0).

Install an OCB Bus Terminator (Part No. 81-9065208 in all unused RJ-45 connectors.

3.5.2 VERTICAL /SYNC REFERENCE INPUT CONNECTOR
(System Controller J2)

Connector J2 (BNC) on the rear of the system cteatrmodule provides an interface for a house
sync signal (NTSC, PAL, etc.) using coaxial calyld a standard BNC connector.
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3.5.3 EXTERNAL CONTROL PORT CONNECTOR
(System Controller J1)

This DB-9 Male connector provides an external systentrol interface. See Paragraph 3.9.16
“System Controller Module” on Page 3-40 for thetstiand jumper settings necessary to
configure this connector for use.

RS-232 CPU Link Interface (PC)

Connect J1 to a serial port on a PC with a null emdable (Part No. 81-9028-0393-0). If
necessary, a cable up to 50 feet in length maglechted in the field as shown in Figure 3-19.

DB-9 Female To: DB-9 Female To:
System Controller Module J1 PC Serial Port
™) (]
CD (Carrier Detect) |1 — 1| CD (Carrier Detect)
RX (Receive Data) | 2 - 3| TX (Transmit Data)
TX (Transmit Data) | 3 2| RX (Receive Data)
DTR (Data Terminal Ready) | 4 6| DSR (Data Set Ready)
SG (Signal Ground) | 5 5| SG (Signal Ground)
DSR (Data Set Ready) | 6 4| DTR (Data Terminal Ready)
RTS (Ready To Send) |7 8| CTS (Clear To Send)
CTS (Clear To Send) | 8 7| RTS (Ready To Send)
RI (Ring Indicator) | 9 9| RI(Ring Indicator)
L/ p-

Figure 3-19 RS-232 CPU Link Interface (Null Modem) Cable

RS-232 CPU Link Interface (External Modem)

Connect J1 to an external modem with an AT serdem cable (Part No. 81-9028-0400-0). If
necessary, a cable up to 50 feet in length maglechted in the field as shown in Figure 3-20.
Use the following initialization strings:

PM288MT: AT S0=2 Q1 X4 &C1 &DO0 &K3 &S1 &WO0 &Y0

Sportster 28.8: AT &F1 S0=2 &H1 &R2 &I0 L2 Q1 &C1[30 YO &WO

For more information on the use of an external mgdsonsult the manual that came with your
control system software.

DB-9 Female To: DB-25 Male To:
System Controller Module J1 External Modem
M 1
CD (Carrier Detect) | 1 - M fg| cb (Carrier Detect)
RX (Receive Data) | 2 3| RX (Receive Data)

TX (Transmit Data) | 3 2 | TX (Transmit Data)
DTR (Data Terminal Ready) | 4 20| DTR (Data Terminal Ready)
SG (Signal Ground) | 5 7| SG (Signal Ground)
DSR (Data Set Ready) | 6 6| DSR (Data Set Ready)
RTS (Ready To Send) | 7 4| RTS (Ready To Send)
CTS (Clear To Send) | 8 5| CTS (Clear To Send)
RI (Ring Indicator) |9 22| RI (Ring Indicator)
g Nl
L/ -

Figure 3-20 RS-232 CPU Link Interface (AT Serial Modem) Cable
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RS-422 CPU Link Interface (Point-to-Point)

Connect J1 to a serial port on a PC with an ATasenodem cable (Part No. 81-9028-0400-0). If
necessary, a cable up to 4000 feet in length mdglivecated in the field as shown in Figure 3-
21.

DB-9 Female To: Customer Supplied Connector To:

System Controller Module J1 PC Serial Port
™ -
System Controller TX+ (High) | 2 ﬁ | | System Controller TX+ (High)
System Controller TX- {(Low) | 7 ) System Controller TX- (Low)
Chassis Ground | 1
System Controller RX+ (High) | 8 - |f\| System Controller RX+ (High)
System Controller RX- {Low) |3 \w System Controller RX- (Low)
Chassis Ground | 4
Chassis Ground | 5
Chassis Ground | 6
Chassis Ground | 9
L/ (-

Figure 3-21 RS-422 CPU Link Interface (Point-to-Point) Cable
RS-422 CPU Link Interface (Multi-Drop)

Multiple Ocelot systems may be controlled by a lrm@mputer when RS-422 Multi-Drop Mode
is selected. Using cables constructed as showigurd-3-21, the system controller modules are
daisy-chained together, and then connected to@hasPshown in Figure 3-22. The total amount
of cable in the RS-422 bus may not exceed 4000 feet

System Controller Module J1 PC Serial Port
RX+ (High) TX+ (High)
RX- (Low) TX- (Low)
TX+ (High) RX+ (High)
TX- (Low) RX- (Low}

System Controller Module J1

RX+ (High
RX- (Low.
TX+ (High
TX- (Low

Figure 3-22 RS-422 CPU Link Interface (Multi-Drop) Cable
RS-422 PRC Interface

Connect J1 to the PRC interface connector on ai8ARButing switcher or system controller
with an AT serial modem cable (Part No. 81-9028@3@0 If necessary, a cable up to 4000 feet
in length may be fabricated in the field as showfigure 3-23.
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DB-9 Female To:
System Controller Module J1

DB-9 Female To:
PRC Type Device

—

ﬁ 8| System Controller TX+ (High)

System Controller TX- (Low)
Chassis Ground

D

System Controller RX+ (High)

N
System Controller TX+ (High) | 8 ﬂ
System Controller TX- (Low) |3
Chassis Ground | 1
System Controller RX+ (High) | 2 | |
System Controller RX- {Low) | 7 R~
Chassis Ground | 4
Chassis Ground | 5
Chassis Ground | 6
Chassis Ground | 9
L/

System Controller RX- (Low)
Chassis Ground
Chassis Ground
Chassis Ground
Chassis Ground

d

r@@u\b\ll\’—\w

Figure 3-23. RS-422 PRC Interface Cable

3.6 CONTROL PANEL SIGNAL CONNECTORS

3.6.1 MAINFRAME CONTROL PANEL

Control signals for mainframe control panels atged through connectors located on the rear of

each panel as shown in Figure 3-24.

O o0 00 00 OO 00700 OO O

0 00D 0D°0D0 OO0 OO OO OO ()

]
= 0 = o = =9 gy = = =0 =3,

mﬁlﬁzﬁm uu%l;la 1 15 SIT

O o0 00 0D OD 0O 00 OO = “ 0 00 00,00 OO0 OO0 OO OO O
J1 / \— J2
Figure 3-24 Mainframe Control Panel Rear View (Conectors J2, J3)
Communication Bus Connectors (J2, J3)
These RJ-45 connectors are wired in parallel, aedised to provide a serial communication
interface using the Ocelot Communication Bus (O€RBjtocol.
Connect either J2 or J3 to the RJ-45 connector) (dtdted on the front side of the Ocelot mid-
plane, with a 1 ft OCB Cable (Part No. 81-9028-0886
An eight-conductor UTP patch cable conforming t&/HIA 568-A, Category 5 may also be
used.
It is not necessary to install an OCB Bus Terminatahe unused RJ-45 connector on the rear of
the mainframe control panel.
3.6.2 REMOTE CONTROL PANEL

Control signals for remote control panels are ruabeough connectors located on the rear of
each panel as shown in Figure 3-25.
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O

Figure 3-25 Typical Remote Control Panel Rear View (Connectors J2, J3)
Communication Bus Connectors (CONTROL) (J2, J3)

These RJ-45 connectors are used to provide a senahunication interface using the Ocelot
Communication Bus (OCB) Protocol. They are wiregamallel to allow mainframes and remote
control panels to be daisy-chained together.

Ocelot mainframes and remote control panels aeedohnected with OCB cables available in
two lengths: 1 ft (Part No. 81-9028-0386-0) andtA®art No. 81-9028-0385-0).

Ocelot panels may also be interconnected with @ightluctor UTP patch cables conforming to
TIA/EIA 568-A, Category 5.

If necessary, OCB cables may be spliced togetheg ah RJ-45 female-to-female coupler (Part
No. 81-9029-0787-0).

Install an OCB Bus Terminator (Part No. 81-9065208 in all unused RJ-45 connectors.

3.7 POWER CONNECTORS

3.7.1 MAINFRAME STANDARD POWER SUPPLY

When only one power supply unit is connected to aystem controller or
controller interface module with dual power conneabrs, the exposed
4“02} contacts on the unused power connector are energizavith 18 VAC. While
this voltage level does not present a hazard to monal safety, care shoulg
be taken not to short these contacts to each othawr ground. Doing so will

damage the power supply.

Mainframe power supplies are connected to a marmdréarough either a system controller
module, or a connector interface module. Theréwogpower connectors, labeled AC1 IN and
AC2 IN, on the rear panel of both module typesnitazt the voltage output from the external
power supply to either of the input connectorse Témaining connector may be used to connect
a second power supply for redundancy. Figures 8263-27 illustrate the rear panel connectors
of the system controller and controller interfaceduies, respectively. Refer to these
illustrations when completing power connectiongh® Ocelot mainframe.
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Ocelot mainframes are powered by external poweplmgpthat connect to AC mains, and are
available in both US and Non-US configurationswBosupplies for use in the US are of the
wall-mounted transformer type that plug into AC nginon-US power supplies are each
equipped with a pigtail for connection to the meamfie connectors, and a line cord for
connection to the AC mains.

The power supply is connected to J3 or J6 on theesycontroller module, or J1 or J2 on the
connector interface module as shown in Figures ar2b3-27.

System Control
Configuration
Dip Switch ACZIN

/

é/

a[a|sjs]s]sjsis]sjs :wmj
51 00000
oCOo
AC1IN —fe= 5] 5| J

Jé

o [
@ Pin1_o_E
J5

J2

|

i | ]

Figure 3-26 System Controller Module Rear View (Power Connectors J3, J6)

0 aaman | } s
QOCQO
2 —o]
76
i
J2 J1 b
Ol Ol
o [ o
O] op |
D IEEY AR T M
AC1IN AC2IN

Figure 3-27 Connector Interface Module Rear View (Power Connectors J1, J2)
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3.7.2 BACKUP POWER SUPPLIES

Dual power system controller and controller inteefanodules are equipped with two power
supply connectors. The main power supply may taela¢d to either connector, and a second
supply may be attached to the remaining conneotgodwer redundancy.

3.7.3 CONTROL PANEL POWER SUPPLIES
Remote Control Panel (J1)

Ocelot remote control panels are powered by ext@maer supplies that plug into the AC
mains, and are available in both US and Non-USigardtions. Connect the output voltage
from the power supply to connector J1 on the rerooterol panel rear panel as shown in
Figure 3-28. One power supply is required for g\RCP.

Figure 3-28 Typical Remote Control Panel Rear ViewConnector J1)
Mainframe Control Panel (J1)
Mainframe control panel power is supplied from thainframe mid-plane, through the

communication bus cable, connectors J2 or J3 agrshy Figure 3-29. No connection is
made to J1 on a mainframe control panel.

O 00 00 00 OO0 00 °00 OO0 @O
0

O o0 00 0D DD OD 0D OO

0 00 OO 00 00 00 OO0 0O (D)
[ 0

= = = I:ﬂu

0 00 I]I]ﬁﬂﬂ o0 o0 OO0 0O O

Figure 3-29. Mainframe Control Panel Rear View (Connector J1)

3.8 SWITCHAND JUMPER SETTINGS

Control Panel switches (S39 and S40) are usedeotgbe panel output, panel type, panel
address, and switching mode. Figures 3-30 and $h8v the location and orientation of these
switches. Switch functions discussed in the foilmyparagraphs are applicable to both
mainframe and remote control panels.
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O 00 00 00 00 00YRE O @ ° .‘. 00 00 00 {0 00 00 00 00 00 00 00 O
0 i 0
, = ] .‘ :ﬂ:ﬂ D:":ﬂE:u =] — =1,

') 00 00 00 00 00 uu oo ::[Il:m u I=L=i

0 lem o p 0 0D I]IJQIJI] o0 00 0OD DD O

J1 J2
Figure 3-30. Mainframe Control Panel Rear View

HHBEBEAA HEBERERH

Figure 3-31. Mainframe Control Panel Switches S39, S40

3.8.1 PANEL OUTPUT (S39-1THRU S39-4)

When configuring a single output panel (8x1, 16xi¢se switches are used to select the output
to be controlled.

When configuring a dual output panel (8x1 Dual, L&wual), these switches are used to select
the output to be controlled by Bus-1. The next outp numeric sequence will be controlled by
Bus-2.

When configuring an X/Y panel (8x8, 16x16), theggtches should be in the OFF position.
Refer to Table 3-1.

For example, if a 16x1 Dual panel is configuredsbiting S39-1 and S39-2 in the ON position,
and S39-3 and S39-4 in the OFF position, Bus-1litthet keys on the left) will control Output 4,
and Bus-2 (the input keys on the right) will cohtButput 5.

Table 3-1 Control Panel Output (S39-1 Through S39)

Mainframe Control Panel Switch Switch Switch Switch

Panel Output S39-1 S39-2 S39-3 S39-4
Output 1 OFF OFF OFF OFF
Output 2 ON OFF OFF OFF
Output 3 OFF ON OFF OFF
Output 4 ON ON OFF OFF
Output 5 OFF OFF ON OFF
Output 6 ON OFF ON OFF
Output 7 OFF ON ON OFF
Output 8 ON ON ON OFF
Output 9 OFF OFF OFF ON
Output 10 ON OFF OFF ON
Output 11 OFF ON OFF ON
Output 12 ON ON OFF ON
Output 13 OFF OFF ON ON
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Output 14 ON OFF ON ON
Output 15 OFF ON ON ON
Output 16 ON ON ON ON

3.8.2 SwITCH S39-5
S39-5 is reserved for future use and should bke®FEF position.

3.8.3 SWITCHING M ODE (S39-6)

Single Level Switching mode allows switches todlesth on only one level at a time. Multi-
Level Switching mode allows switches to be takemuitiple levels at the same time. Refer to
Table 3-2 for switch settings.

Table 3-2 Control Panel Switching Mode (S39-6)

Mainframe Control Panel Switch
Switching Mode S39-6
Multi-Level Switching Mode OFF
Single Level Switching Mode ON
(Default)

3.8.4 PANEL TYPE (S39-7,539-8)

Switches 7 and 8 on S39 select the panel typeagnsim Table 3-3.

Table 3-3 Control Panel Type (S39-7, S39-8)

Mainframe Control Panel Switch Switch
Panel Type S39-7 S39-8
X/Y Panel (8x8, 16x16) OFF OFF
Single Output Panel (8x1, 16x1) OFF ON
Dual Output Panel (8x1 Dual, 16x1 ON ON
Dual)

3.8.5 PANEL ADDRESS(S40-1THRU S40-4)

Switches 1 thru 4 on S40 assign the control pasheéiesss. Every Ocelot control panel, whether

mainframe or remote, must be assigned a uniqueessl@és shown in Table 3-4.

Table 3-4 Control Panel Address (S40-1 through S40-4)

Mainframe Control Panel Switch Switch Switch Switch

Panel Address S40-1 S40-2 S40-3 S40-4
Panel Address 1 OFF OFF OFF OFF
Panel Address 2 ON OFF OFF OFF
Panel Address 3 OFF ON OFF OFF
Panel Address 4 ON ON OFF OFF
Panel Address 5 OFF OFF ON OFF
Panel Address 6 ON OFF ON OFF
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Panel Address 7 OFF ON ON OFF
Panel Address 8 ON ON ON OFF
Panel Address 9 OFF OFF OFF ON
Panel Address 10 ON OFF OFF ON
Panel Address 11 OFF ON OFF ON
Panel Address 12 ON ON OFF ON
Panel Address 13 OFF OFF ON ON
Panel Address 14 ON OFF ON ON
Panel Address 15 OFF ON ON ON
Panel Address 16 ON ON ON ON

3.8.6 SwITCH S405THRU 8
S40-5 through S40-8 are reserved for future useshadld be in th©FF position.

3.9 ROUTING MODULES

3.9.1 8X8 ANALOG AUDIO MODULE

J2, J8 and J9 are jumpers used to assign the mmdalkevel, and select the input power source.
Figures 3-32 and 3-33 show the location and oriemtaf these jumpers.

CR1is a green LED that is ON when +15 VDC inputvppis present.

Js—\g/ﬂﬂﬂﬂn ﬁ

O
Fam| o o i | [EIIEllEI]
EEEEEEBEEBE ESLDE

Q000000 Eegue

J2

7 5 3 1
o 3
o O O
2 o
1 1.2 3
8 6 4 2
J2 J8 J9

Figure 3-33. 8x8 Analog Audio Module Jumpers J2, J8, J9
Level Assignment (J2)

An Ocelot system may have up to four levels. Eaodute must be assigned to one of these
levels, as shown in Table 3-5.
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Table 3-5 8x8 Analog Audio Module Level Assignmer(t}2)

8x8 Analog Audio Jumper

Level Assignment J2
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8

+15 VDC Source(J8)

J8 selects the +15 VDC input power source. Jumppsitions are shown in Table 3-6; however,
this jumper should not be changed from the defaedition.

Table 3-6 8x8 Analog Audio Module +15 VDC Source (J8)

8x8 Analog Audio Jumper

+15 VDC Source J8
External (Default) 1-2
Internal 2-3

-15 VDC Source (J9)

Jumper J9 selects the -15 VDC input power sourgapdr positions are shown in Table 3-7;
however, this jumper should not be changed frond#fault position.

Table 3-7 8x8 Analog Audio Module -15 VDC Source (J9)

8x8 Analog Audio Jumper

-15 VDC Source J9
External (Default) 1-2
Internal 2-3

3.9.2 16X16ANALOG AUDIO MODULE

Jumpers J10, J11 and J12 assign the module tela dend select the input power source. Figures
3-34 and 3-35 show the location and orientatiothese jumpers.

J7, J8 and J9 are connectors reserved for futere us
CR5 is a green LED that is ON when +15 VDC inputvppis present.
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Figure 3-34 16x16 Analog Audio Module Top View
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Figure 3-35 16x16 Analog Audio Module Jumpers J10, J11, J12

Level Assignment (J12)

An Ocelot system may have up to four levels. Eaodute must be assigned to one of these
levels, as shown in Table 3-8.

Table 3-8 16x16 Analog Audio Module Level Assignment (J12)

+15 VDC Source

J11 is used to select the +15 VDC input power soulemper positions are shown in Table 3-9;

16x16 Analog Audio Jumper
Level Assignment J12
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8
(J11)

however, this jumper should not be changed frond#fault position.
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Table 3-9 16x16 Analog Audio Module +15 VDC Source (J11)

16x16 Analog Audio Jumper
+15 VDC Source J11
External (Default) 1-2
Internal 2-3

-15 VDC Source (J10)

J10 is used to select the -15 VDC input power saufamper positions are shown in Table 3-10;
however, this jumper should not be changed frond#fault position.

Table 3-10 16x16 Analog Audio Module -15 VDC Source (J10)

16x16 Analog Audio Jumper
-15 VDC Source J10
External (Default) 1-2
Internal 2-3

3.9.3 8X8DiGITAL AuDIO (1100HM BALANCED ) MODULE

J10 and J11 are jumpers used to assign the madal&etvel, and select the input power source.
Figures 3-36 and 3-37 show the location and oriemtaf these jumpers.

J2, J3 and J3A are connectors reserved for fukee u
CR20 is a green LED that is ON when +5 VDC inpuvppis present.

J2—

ULjuufungn

Figure 3-36 8x8 Digital Audio Module Top View
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Figure 3-37 8x8 Digital Audio Module Jumpers J10, J11
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Level Assignment (J10)

An Ocelot system may have up to four levels. Eaoldute must be assigned to one of these
levels, as shown in Table 3-11.

Table 3-11 8x8 Digital Audio Module Level Assignment (J10)

8x8 Digital Audio Jumper

Level Assignment J10
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8

+5 VDC Source (J11)

J11 is used to select the +5 VDC input power soulgeeper positions are shown in Table 3-12;
however, this jumper should not be changed frond#fault position.

Table 3-12 8x8 Digital Audio Module +5 VDC Source (J11)

8x8 Digital Audio Jumper

+ 5 VDC Source J11
External 1-2
Internal (Default) 2-3

3.9.4 16X16DiGITAL AuDIO (1100HM BALANCED ) MODULE

J2 is a jumper used to assign the module to a.lBigaires 3-38 and 3-39 show the location and
orientation of this jumper.

J1, J3 and J4 are reserved for future use.
LEDL1 is a green LED that is ON when +5 VDC inputveo is present.
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Figure 3-38. 16x16 Digital Audio Module Top View
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Figure 3-39. 16x16 Digital Audio Module Jumper J2

Level Assignment (J2)

An Ocelot system may have up to four levels. Eaodute must be assigned to one of these
levels, as shown in Table 3-13.

Table 3-13 16x16 Digital Audio Module Level Assignment (J2)

16x16 Digital Audio Jumper
Level Assignment J2
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8
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3.9.5 8X8DIGITAL AUDIO (750HM UNBALANCED —BNC CONNECTORS) M ODULE

S1 is a four position DIP switch used to assignmtioelule to a level. Figures 3-40 and 3-41 show
the location and orientation of this switch.

J11 is a receptacle for a ribbon cable connected ts connect two 8X8 75 Ohm unbalanced
modules together and form a 16X16 matrix.

LED1 is a green LED that is ON when +5 VDC inputveo is present.

o
o
o]
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o] = —mm | ON
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L N —
|| Y —
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Figure 3-40 8x8 Digital Audio (75 Ohm Unbalanced) Module Top View

i

1234

SWITCHING LEVEL
ASSIGNMENT

Figure 3-41 8x8 Digital Audio (75 Ohm Unbalanced) Module DIP Switch S1

Level Assignment (S1)

An Ocelot system may have up to four levels. Eaoldute must be assigned to one of these
levels, as shown in Table 3-14.
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Table 3-14 8x8 Digital Audio (75 Ohm Unbalanced) Module Level Assignment (S1)

16x16 Digital Audio (75 Ohm) Switch Switch Switch Switch
Level Assignment S1-1 S1-2 S1-3 S1-4
Level 1 (Default) ON OFF OFF OFF
Level 2 OFF ON OFF OFF
Level 3 OFF OFF ON OFF
Level 4 OFF OFF OFF ON

3.9.6 16X16DIGITAL AUDIO (750HM UNBALANCED ) M ODULE

The 16X16 75 Ohm unbalanced module is formed fram8X8 75 Ohm modules connected to

one another by a ribbon cable as shown by Figu¥&. 3-

S1 is a four position DIP switch used to assignmioelule to a level; Figures 3-42 and 3-43 show
the location and orientation of this switch. Thisra switch S1 on each module of the 16X16

pair. Each switch must be set to the same lesjament.
LEDL1 is a green LED that is ON when +5 VDC inputveo is present.

i

1234

SWITCHING LEVEL
ASSIGNMENT

Figure 3-42 75 Ohm Digital Audio Module Switch S1 (On Each Module)

Level Assignment (S1)

An Ocelot system may have up to four levels. Eaodute must be assigned to one of these

levels, as shown in Table 3-15.

Table 3-15 16x16 Digital Audio Module Level Assignment (S1)

16x16 Digital Audio (75 Ohm) Switch Switch Switch Switch
Level Assignment S1-1 S1-2 S1-3 S1-4
Level 1 (Default) ON OFF OFF OFF
Level 2 OFF ON OFF OFF
Level 3 OFF OFF ON OFF
Level 4 OFF OFF OFF ON
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Figure 3-43. 16x16 75 Ohm Unbalanced Digital Audio Module Pair - Top View
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3.9.7 8X8 ANALOG VIDEO MODULE

J1, J2 and J3 are jumpers used to assign the mmdalkevel, and select the input power source.
Figures 3-44 and 3-45 show the location and oriemtaf these jumpers.

J4, J5 and J6 are reserved for future use.
CR5 is a green LED that is ON when +5 VDC input povg present.

SlEELiEnE
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J1 J2 J3
Figure 3-45. 8x8 Analog Video Module Jumpers J1,J2, J3

Level Assignment (J3)

An Ocelot system may have up to four levels. Eaodute must be assigned to one of these
levels, as shown in Table 3-16.

Proprietary Information of PESA Switching Systems 3-25



OCELOT ROUTING SWITCHER SYSTEM
— D Publication 81-9059-0390-0, Rev. P

July 2009

3.9.8

Table 3-16 8x8 Analog Video Module Level Assignment (J3)

8x8 Analog Video Jumper

Level Assignment J3
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8

+5 VDC Source (J1)

J1 is used to select the +5 VDC input power soulaeper positions are shown in Table 3-17;
however, this jumper should not be changed frond#fault position.

Table 3-17 8x8 Analog Video Module +5 VDC Source (J1)

8x8 Analog Video Jumper
+5 VDC Source J1
External 1-2
Internal (Default) 2-3

-5 VDC Source (J2)

J2 is used to select the -5 VDC input power soutemper positions are shown in Table 3-18;
however, this jumper should not be changed frond#fault position.

Table 3-18 8x8 Analog Video Module -5 VDC Source (J2)

8x8 Analog Video Jumper
-5 VDC Source J2
External 1-2
Internal (Default) 2-3

8X8 ANALOG VIDEO (HIGH LEVEL/SYNC) M ODULE

J1, J2 and J3 are jumpers used to assign the mmdalkevel, and select the input power source.
Figures 3-46 and 3-47 show the location and oriemtaf these jumpers.

J4, J5 and J6 are connectors reserved for futere us
CR5 is a green LED that is ON when +5 VDC input povg present.

Proprietary Information of PESA Switching Systems 3-26



OCELOT ROUTING SWITCHER SYSTEM
Publication 81-9059-0390-0, Rev. P
July 2009

=
IIIIIIIIIIIZEIEI:I
:I‘»x- =
CR5 XY
1= IR=;
R L
\— J2 \— J1

Figure 3-46 8x8 Analog Video (High Level/Sync) Module Top View
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Figure 3-47 8x8 Analog Video (High Level/Sync) Module Jumpers J1, J2, J3

Level Assignment (J3)
An Ocelot system may have up to four levels. Eaoldute must be assigned to one of these
levels, as shown in Table 3-19.

Table 3-19 8x8 Analog Video (High Level/Sync) Module Level Assignment (J3)

8x8 Analog Video (High Jumper
Level/Sync) J3
Level Assignment
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8

+5 VDC Source (J1)
J1 is used to select the +5 VDC input power soulaeper positions are shown in Table 3-20;
however, this jumper should not be changed frond#fault position.
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Table 3-20 8x8 Analog Video (High Level/Sync) Module +5 VDC Source (J1)

Internal (Default)

8x8 Analog Video (High Jumper
Level/Sync) J1
+5 VDC Source
External 1-2
2-3

-5 VDC Source (J2)

J2 is used to select the -5 VDC input power soutemper positions are shown in Table 3-21;

however, this jumper should not be changed frond#fault position.

Table 3-21 8x8 Analog Video (High Level/Sync) Module -5 VDC Source (J2)

Internal (Default)

8x8 Analog Video (High Jumper
Level/Sync) J2
-5 VDC Source
External 1-2
2-3

3.9.9 16X16ANALOG VIDEO M ODULE

J18, J19 and J20 are jumpers used to assign thelenoda level, and select the input power

source. Figures 3-48 and 3-49 show the locationoaiedtation of these jumpers.

J21, J22 and J23 are connectors reserved for fusdre
CR2 is a green LED that is ON when +5 VDC input povs present.
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Figure 3-49. 16x16 Analog Video Module Jumpers J18, J19, J20

Level Assignment (J20)
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An Ocelot system may have up to four levels. Eaodute must be assigned to one of these

levels, as shown in Table 3-22.
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Table 3-22 16x16 Analog Video Module Level Assignment (J20)

16x16 Analog Video Jumper
Level Assignment J20
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8

+5 VDC Source (J19)

J19 is used to select the +5 VDC input power souleeper positions are shown in Table 3-23;
however, this jumper should not be changed frond#fault position.

Table 3-23 16x16 Analog Video Module +5 VDC Source (J19)

16x16 Analog Video Jumper
+5 VDC Source J19
External 1-2
Internal (Default) 2-3

-5 VDC Source (J18)

J18 is used to select the -5 VDC input power soulgmper positions are shown in Table 3-24;
however, this jumper should not be changed frond#fault position.

Table 3-24 16x16 Analog Video Module -5 VDC Source (J18)

16x16 Analog Video Jumper
-5 VDC Source J18
External 1-2
Internal (Default) 2-3

3.9.10 16 X16 ANALOG VIDEO (WIDEBAND ) M ODULE

J1, J3 and J6 are jumpers used to assign the mmdalkevel, and select the input power source.
Figures 3-50 and 3-51 show the location and oriemtaf these jumpers.

J2, J4 and J5 are connectors reserved for futere us
LEDL1 is a green LED that is ON when +5 VDC inputy@o is present.
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Figure 3-51 16x16 Analog Video (Wideband) Module Jumpers J1, J3, J6

Level Assignment (J1)

An Ocelot system may have up to four levels. Eaoldute must be assigned to one of these

levels, as shown in Table 3-25.
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Table 3-25 16x16 Analog Video (Wideband) Module Level Assignment (J1)

16x16 Analog Video Jumper
(Wideband) J1
Level Assignment
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8

+5 VDC Source (J3)

J3 is used to select the +5 VDC input power soulaeper positions are shown in Table 3-26;
however, this jumper should not be changed frond#fault position.

Table 3-26 16x16 Analog Video (Wideband) Module +5 VDC Source (J3)

16x16 Analog Video Jumper
(Wideband) J3
+5 VDC Source
External (Default) 1-2
Internal 2-3

-5 VDC Source (J6)

J6 is used to select the -5 VDC input power soutemper positions are shown in Table 3-27;
however, this jumper should not be changed frond#fault position.

Table 3-27 16x16 Analog Video (Wideband) Module -5 VDC Source (J6)

16x16 Analog Video Jumper
(Wideband) J6
-5 VDC Source
External (Default) 1-2
Internal 2-3

3.9.11 16 X16ANALOG VIDEO (HIGH LEVEL/SYNC) M ODULE

J20 assigns the module to a switching level. Fg@r82 and 3-53 show the location and
orientation of this jumper.

J21, J22 and J23 are connectors reserved for fusdre

J100, J119, J125, J139, J147, J155, J163, J17A, JAW, J221, J229, J245, J253, J277, J280,
J496, J499, J510, J513, J524, J527, J530, J533, J&BB, J550, J553, J556, J559, J594, and
J597 (not shown) are jumpers used to select thpububltage.

CR7 is a green LED that is ON when +5 VDC input povg present.
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Figure 3-52 16x16 Analog Video (High Level/Sync) Module Top View
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Figure 3-53 16x16 Analog Video (High Level/Sync) Module Jumper J20

Level Assignment (J20)
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An Ocelot system may have up to four levels. Eaodute must be assigned to one of these

levels, as shown in Table 3-28.
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Table 3-28 16x16 Analog Video (High Level/Sync) Module Level Assignment (J20)

16x16 Analog Video (High Jumper
Level/Sync) J20
Level Assignment
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8

Module Output Voltage (J100— J597)

J100, J119, J125, J139, J147, J155, J163, J171,511®03, J221, J229, J245
J253, J277, 3280, J496, J499, J510, J513, J524,715530, J533, J536, J539
J550, J553, J556, J559, J594, and J597 are not ty@li jumpers.

Ano:: They are 10Q SMT (Surface Mount Technology) resistors soldereth place
S \/ at the factory. Special tools are required to repason these components

!
without causing damage to adjacent areas.

Failure to consult with Customer Service prior to repositioning these
resistors may void the warranty on this equipment.

Table 3-29 16x16 Analog Video (High Level/Sync) Module Output Voltage (J100 — 597)

16x16 Analog Video (High Level/Sync) | Jumper
Module Output Voltage Select J100—
J597
+12 VDC for use with high level input 1-2
(Default)
+5 VDC for use with standard level input 2-3

3.9.12 8X8 DiGITAL VIDEO (SD-SDI)M ODULE

J9 assigns the module to a level. Figures 3-543&bil show the location and orientation of these
jumpers.

J10, J10A and J11 are connectors reserved forefutss:.
CR26 is a green LED that is ON when +5 VDC inputvppis present.
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Figure 3-54 8x8 Digital Video (SD-SDI) Module Top View
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Figure 3-55 8x8 Digital Video (SD-SDI) Module Jumper J9
Level Assignment (J9)

An Ocelot system may have up to four levels. Eaoldute must be assigned to one of these
levels, as shown in Table 3-30.

Table 3-30 8x8 Digital Video (SD-SDI) Module Level Assignment (J9)

8x8 Digital Video Jumper

Level Assignment J9
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8
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3.9.1316X8DIGITAL VIDEO (HD/3G - SDI) MODULE

DIP switch S1 assigns the module to a switchinglldvigures 3-56 and 3-57 show the location
and orientation of this switch.

Qe

Figure 3-56 Digital Video (HD/3G - SDI) Module Top View
(16X16 Module Shown for Reference)

ON
OFF
1234

SWITCHING LEVEL
ASSIGNMENT

Figure 3-57 Digital Video (HD/3G - SDI) Module Switch S1

Level Assignment (S1)
An Ocelot system may have up to four levels. Eaodute must be assigned to one of these
levels, as shown in Table 3-31.

Proprietary Information of PESA Switching Systems 3-36



OCELOT ROUTING SWITCHER SYSTEM
Publication 81-9059-0390-0, Rev. P

PCS A

July 2009
Table 3-31 16x8 Digital Video (HD/3G - SDI) Module Level Assignment (S1)
16x8 Digital Video (3Gbps) Switch Switch Switch Switch
Level Assignment S1-1 S1-2 S1-3 S1-4
Level 1 (Default) ON OFF OFF OFF
Level 2 OFF ON OFF OFF
Level 3 OFF OFF ON OFF
Level 4 OFF OFF OFF ON

3.9.14 16X16DiGITAL VIDEO (SD-SDI)M ODULE

J4 is a jumper used to assign the module to a.lBigaires 3-58 and 3-59 show the location and
orientation of these jumpers.

J1, J2 and J3 are connectors reserved for futere us
CR26 is a green LED that is ON when +5 VDC inputvppis present.
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Figure 3-58 16x16 Digital Video (SD-SDI) Module Top View
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Figure 3-59 16x16 Digital Video (SD-SDI) Module Jumper J4

Level Assignment (J4)
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An Ocelot system may have up to four levels. Eaodute must be assigned to one of these

levels, as shown in Table 3-32.

Table 3-32 16x16 Digital Video (SD-SDI) Module Level Assignment (J4)

16x16 Digital Video Jumper
Level Assignment J4
Level 1 (Default) 1-2
Level 2 3-4
Level 3 5-6
Level 4 7-8

3.9.1516X16DiGITAL VIDEO (HD/3G-SDI) MODULE

DIP switch S1 assigns the module to a switchinglldvigures 3-60 and 3-61 show the location

and orientation of this switch.

ON
OFF

s

1234

SWITCHING LEVEL

ASSIGNMENT
Figure 3-60 16x16 Digital Video (HD/3G-SDI) Module Switch S1

Level Assignment (S1)

An Ocelot system may have up to four levels. Eaodute must be assigned to one of these

levels, as shown in Table 3-33.

Table 3-33 16x16 Digital Video (HD/3G-SDI)) Module Level Assignment (S1)

16x16 Digital Video (HD/3G) Switch Switch Switch Switch
Level Assignment S1-1 S1-2 S1-3 S1-4
Level 1 (Default) ON OFF OFF OFF
Level 2 OFF ON OFF OFF
Level 3 OFF OFF ON OFF
Level 4 OFF OFF OFF ON
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Figure 3-61 16x16 Digital Video (HD/3G-SDI) Module Top View
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3.9.16 SYSTEM CONTROLLER MODULE
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Figure 3-62 System Controller Module Top View
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System Control
Configuration
DIP Switch

Figure 3-63 System Controller Module Rear View
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Figure 3-64 System Controller Module Switches S1, S1

S1 (On Top)

S1 is a four-position DIP switch consisting of faimgle-pole, single-throw (SPST) switches
numbered 1 through 4. Figure 3-62 and Figure 3h&#vshe location and orientation of this
switch.

Diagnostic Mode Enable (S1-1)

S1-1 should be in the OFF position unless direotbdrwise by PESA Customer Service. For
more information, refer to “Ocelot Onboard Diagmo$trogram.”

Table 3-34 Diagnostic Mode Enable (S1-1)

System Controller (Top) Switch

Diagnostic Mode Enable S1-1
Diagnostic Mode Enable ON
Diagnostic Mode Disable OFF
(Default)

Reserved for Future Use (S1-2)

S1-2 is reserved for future use and should bear&RF position.
Checksum Disable Switch (S1-3)

S1-3is used to disable the communication protoketksums as shown in Table 3-35.
Enabled: Checksums are required for CPU Link conusianessages.

Disabled: Checksums, if present, will be ignored.
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Table 3-35 Checksum Enable (S1-3)

System Controller (Top) Switch
Checksum Enable S1-3

Checksum Enable (Default) ON
Checksum Disable OFF

Reserved for Future Use (S1-4)

S1-4 is reserved for future use and should bear&RF position.

External Control Interface Mode Select Jumper (J2J3, J4, J5, J6)

The external control interface mode is selectechbying a 10-position DIP jumper, to one of
three positions provided by the five 10-positio Sbckets J2 through J6, located as shown by
Figure 3-62.

J2 to J4 (RS232) — This RS-232 CPU Link interfacased to control the Ocelot system with a
PC running software such as Virtual Panel. Theafate cable may be up to 50 feet in length.
Protocol P1E is used.

J3 to J5 (RS422 MATRIX) — This RS-422 PRC interfécased to allow the Ocelot system to
be controlled by a PRC system controller such a8890Plus™. Protocol PRC is used.

J4 to J6 (RS422 CNTRL) — This RS-422 CPU Link ifgee is similar to the RS-232 CPU Link
interface, except the cable may be up to 4000ihdength. To use this interface, the PC must
have an RS-422 interface card installed in the msipa bus. Protocol P1E is used.

See also:

“External Control Interface Type (S1-4)”
“PRC Base Strobe (S1-5, S1-6, S1-7, S1-8)”
"CPU Link Mode (S1-5, S1-6, S1-7, S1-8)”

S1 (On Backplane)

S1 is a ten-position SIP switch consisting of tegle-pole, single-throw (SPST) switches
numbered 1 through 10, all of which share a comimput. Figure 3-63 and 3-64 show the
location and orientation of this switch.

Number of System Levels (S1-1, S1-2)

An Ocelot system may control up to four levels.1Sd4nrd S1-2 are used to set the number of
levels in the Ocelot system.
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Table 3-36 Number of System Levels (S1-1, S1-2)

System Controller (Backplane)| Switch Switch
Number of System Levels S1-1 S1-2
1 Level in System (Default) OFF ON
2 Levels in System ON OFF
3 Levels in System OFF OFF
4 Levels in System ON ON

Number of System Inputs (S1-3)

Ocelot modules are available in both 8 input anéhp6it versions. Both types may be mixed in a

system. This switch is used to select the maximumlbyer of inputs supported by the system

controller.

Table 3-37 Number of System Inputs (S1-3)

System Controller (Backplane)| Switch
Number of System Inputs S1-3

8 Inputs OFF

16 Inputs (Default) ON

External Control Interface Type (S1-4)

This switch is used to select one of two possiktereal control interface types:
PRC — For use with a PRC-type System Controlleh siscthe 3500Plus.
CPU Link — For use with a PC running control softevauch as Virtual Panel.

Table 3-38 External Control Interface Type (S1-4)

System Controller (Backplane)| Switch

External Control Interface S1-4
Type

PRC OFF

CPU Link (Default) ON

See also:

“External Control Interface Mode Select Jumper (®,J4, J5, J6)”
“PRC Base Strobe (S1-5, S1-6, S1-7, S1-8)”

“CPU Link Mode (S1-5, S1-6, S1-7, S1-8)”
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PRC Base Strobe (S1-5, S1-6, S1-7, S1-8)

This section only applies when S1-4 is OFF (PRCiadl Control Interface).

When the PRC interface is used, strobe numbers lpeugssigned to each level. These switches

control the strobe number assigned to Level 1haws in Table 3-39. Successive levels are

assigned the next sequential strobe numbers. Ron@e if PRC Base Strobe 7 is selected for a
four level Ocelot system, Level 1 is Strobe 7, léves Strobe 8, Level 3 is Strobe 9, and Level 4

is Strobe 10.

Table 3-39 PRC Base Strobe (S1-5, S1-6, S1-7, S1-8)

System Controller (Backplane)| Switch Switch Switch Switch
PRC Base Strobe S1-5 S1-6 S1-7 S1-8
PRC Base Strobe 1 (Default) ON ON ON ON
PRC Base Strobe 2 OFF ON ON ON
PRC Base Strobe 3 ON OFF ON ON
PRC Base Strobe 4 OFF OFF ON ON
PRC Base Strobe 5 ON ON OFF ON
PRC Base Strobe 6 OFF ON OFF ON
PRC Base Strobe 7 ON OFF OFF ON
PRC Base Strobe 8 OFF OFF OFF ON
PRC Base Strobe 9 ON ON ON OFF
PRC Base Strobe 10 OFF ON ON OFF
PRC Base Strobe 11 ON OFF ON OFF
PRC Base Strobe 12 OFF OFF ON OFF
PRC Base Strobe 13 ON ON OFF OFF
PRC Base Strobe 14 OFF ON OFF OFF
PRC Base Strobe 15 ON OFF OFF OFF
PRC Base Strobe 16 OFF OFF OFF OFF

See also:

“External Control Interface Mode Select Jumper (®,J4, J5, J6)”
"External Control Interface Type (S1-4)"
"CPU Link Mode (S1-5, S1-6, S1-7, S1-8)”
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CPU Link Mode (S1-5, S1-6, S1-7, S1-8)

This section only applies when S1-4 is ON (CPU Lindternal Control Interface).

When CPU Link has been selected for the Externati@blinterface type, three different modes

are available, refer to Table 3-40:

Standard Mode — Standard Mode is used when congemtie Ocelot system to one PC. It may
be used with either the RS-232 CPU Link or the R3-@PU Link.

Modem Mode — Modem Mode is used when connecting@oedot system to one external

modem.

Multi-Drop Mode (RS-422 Only) — RS-422 Multi-Dropdde is used when connecting multiple

Ocelot systems to one PC.

Table 3-40 CPU Link Mode (S1-5, S1-6, S1-7, S1-8)

System Controller (Backplane)| Switch Switch Switch Switch
CPU Link Mode S1-5 S1-6 S1-7 S1-8
Standard Mode (Default) ON ON ON ON
Multi-Drop Mode Address 1 OFF ON ON ON
Multi-Drop Mode Address 2 ON OFF ON ON
Multi-Drop Mode Address 3 OFF OFF ON ON
Multi-Drop Mode Address 4 ON ON OFF ON
Multi-Drop Mode Address 5 OFF ON OFF ON
Multi-Drop Mode Address 6 ON OFF OFF ON
Multi-Drop Mode Address 7 OFF OFF OFF ON
Multi-Drop Mode Address 8 ON ON ON OFF
Multi-Drop Mode Address 9 OFF ON ON OFF
Reserved for Future Use ON OFF ON OFF
Reserved for Future Use OFF OFF ON OFF
Reserved for Future Use ON ON OFF OFF
Reserved for Future Use OFF ON OFF OFF
Reserved for Future Use ON OFF OFF OFF
Modem Mode OFF OFF OFF OFF
See also:

“External Control Interface Mode Select Jumper (®,J4, J5, J6)”
"External Control Interface Type (S1-4)"
"PRC Base Strobe (S1-5, S1-6, S1-7, S1-8)”
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CPU Link Lock Override Enable (S1-9)

S1-9 enables the CPU Link Lock Override, as shawhable 3-41. When enabled, this permits
the control system software running on the PC ,(¥igtual Panel), to take a switch on a locked
destination.

Table 3-41 CPU Link Lock Override (S1-9)

System Controller (Backplane) Switch
CPU Link Lock Override S1-9
CPU Link Lock Override Enabled OFF
CPU Link Lock Override Disabled ON
(Default)

Control Panel Generation (S1-10)

There are two generations of Control Panels:
First Generation control panels have small (0.82Y)s.
Second Generation control panels have large (OK&y9 with removable legends.

If an Ocelot system contains any First Generatamntrol panels, the system may not have more
than eight control panels total (mainframe and tejn@nd S1-10 must be ON, refer to Table 3-
42.

If an Ocelot system contains only Second Generatonrol panels, the system may have up to
16 control panels total (mainframe and remote), 3td.0 must be OFF.

Table 3-42 Control Panel Generation (S1-10)

System Controller (Backplane) Switch
Control Panel Generation S1-10
Second Generation Control Panels OFF
(Default)
First Generation Control Panels ON
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3.10 SUBASSEMBLY INSTALLATION

If specified when ordered, switches and jumperthersubassemblies will already be properly
configured. Otherwise, please refer to ParagraptiSwitch and Jumper Settings” on page 3-13
prior to installation.

3.10.1 MODULES

Aﬂ;}- This equipment contains static sensitive devices. grounded wrist strap and
\/ mat should be used when handling the internal ciraticards.

Standard Definition

Modules are installed in a standard definition rfraime as follows:
1. Remove power from the mainframe.

2. Use a No. 0 Phillips screwdriver to remove tBesdrews that secure the top cover to the
chassis.

3. Slide the rear filler panel up and out of thassis, and modify it to provide an opening for the
new module. The rear filler panel is made of phienaind is perforated so sections can easily be
removed to provide additional openings.

4. Install the module in the chassis so that thetfconnector engages one of the mid-plane
interface connectors.

5. Reinstall the rear filler panel and top cover.
High Definition
All high definition mainframes contain 2 modulesiesswitching module (either 16x8 or 16x16);

and one interface module (either a system controitedule or a connector interface module).
There is no rear filler panel on high definitioninfeames.

Modules are installed in a high definition mainfraas follows:
1. Remove power from the mainframe.

2. Use a No. 0 Phillips screwdriver to remove thes@rews that secure the top cover to the
chassis.

3. Install the module in the chassis so that tbetfconnector engages one of the mid-plane
interface connectors.

4. Reinstall the top cover.
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3.10.2 MAINFRAME POWER REGULATOR INSTALLATION

Some Ocelot modules require that a power regulsanstalled in the mainframe (see Table 2-1
on Page 2-3). Power regulators are installed sl

1. Remove power from the mainframe.

2. Use a No. 0 Phillips screwdriver to remove tBes@rews that secure the top cover to the
chassis.

3. Remove all modules from the mainframe.
4. Slide the mid-plane up and out of the chassis.

5. The mid-plane can accommodate up to two povggrlagors, one at each end of the front
surface. Attach the power regulator so that thegvowgulator connectors J1 (audio and video),
J2 (video only), J3 (audio only) and J4 (audio widgo), mate with the corresponding mid-plane
connectors.

6. Use a No. 0 Phillips screwdriver to install the screws that secure the power regulator to the
mid-plane.

7. Reinstall the mid-plane, modules and top cover.
Audio Power Regulator

Figures 3-59 and 3-60 illustrate connector location the audio power regulator.
J1, J3 and J4 mate with the following connectortherfront of the mid-plane:
J11, J15 and J18 when installed on the left sidbeomid-plane.

J13, J12 and J19 when installed on the right sidieeomid-plane.

CR1 is a green LED that is ON when +15 VDC outpuwer is present.

CR1

o Q@
e

Figure 3-65 Power Regulator, Audio Module, Front View

|_
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Figure 3-66 Power Regulator, Audio Module, Rear View

Video Power Regulator

Figures 3-61 and 3-62 illustrate connector location the video power regulator.
J1, J2 and J4 mate with the following connectortherfront of the mid-plane:
J11, J10 and J18 when installed on the left sidbeomid-plane.

J13, J16 and J19 when installed on the right sidiecomid-plane.

CR1 is a green LED that is ON when +5 VDC outpuiepis present.

CR1

|_

TQEQ@HOQ

Figure 3-67 Power Regulator, Video Module, Front View
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Figure 3-68 Power Regulator, Video Module, Rear View
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Chapter 4 Operation

4.1 INTRODUCTION
An Ocelot system may be controlled by using thiwahg:
Ocelot Control Panels

CPU Link — The Ocelot system controller moduleasmected to a PC running software such as Virtual
Panel. The connection is made using either ofdleviing methods:

Direct Connection — The Ocelot system controlledaie is connected to a local PC with a serial cable

Modem Connection — The Ocelot system controller u®d connected to an external modem with a
serial cable. A remote PC, also equipped with aamgdnay then control the Ocelot system through a
dial-up connection.

PRC System Controller — The Ocelot system contrafiedule is connected to a PRC system controller
such as the 3500PIus.
4.2 OCELOT CONTROL PANELS

An Ocelot system may be controlled by using Ocetaitrol panels. A control panel may either be
installed on the front of a mainframe, or situatechotely in a separate chassis. Each Ocelot system
may have up to 16 control panels.

There are three types of control panels available:

Single Output Panels — These are the 8x1 and 1@xttat panels. These panels have only one output
which is selected by setting a DIP switch as dbedrin “Panel Output (S39-1 Thru S39-4)

Dual Output Panels — These are the 8x1 Dual antl D&l control panels. These panels have two
outputs which are selected by setting a DIP svackescribed in “Panel Output (S39-1 Thru S39-4)

.” Different inputs may be switched to each output.

X/Y Panels — These are the 8x8 and 16x16 controélsaThese panels may switch any input to any
output.

Control panels may be set to operate in two diffeneodes.
Single Level Switching Mode
Multi-Level Switching Mode
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4.2.1 SINGLE LEVEL SWITCHING MODE

Single level switching mode allows a switch to &lkeein on only one level at a time. This operating
mode is selected by setting a DIP switch on thérobpanel as described in “Switching Mode (S39-
6)".

Single level switching mode only allows one lexebe selected at a time.

Example: If Level 1 is currently selected, pressimg Level 2 key will automatically deselect Letel
and select Level 2.

While in single level switching mode, control paneperate as follows:

Follow Switch

A follow switch is one where a single source istshed to a single destination on all levels.
When making follow switches in Single Level modacle level is switched serially, not simultaneously.
Example: To switch:

Input 1 to Output 1 on Level 1

Input 1 to Output 1 on Level 2

Input 1 to Output 1 on Level 3

Press the following keys:

1. Output 1 key, Level 1 key, Input 1 key

2. Level 2 key, Input 1 key

3. Level 3 key, Input 1 key

Breakaway Switch

A breakaway switch is one where more than one gosrswitched to a single destination on multiple
levels.

When making breakaway switches in Single Level medeh level is switched serially, not
simultaneously.

Example: To switch:
Input 1 to Output 1 on Level 1
Input 2 to Output 1 on Level 2
Input 3 to Output 1 on Level 3:
Press the following keys:
1. Output 1 key, Level 1 key, Input 1 key
2. Level 2 key, Input 2 key.
3. Level 3 key, Input 3 key.
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4.2.2

Lock

Pressing the Lock key will toggle the lock ON andFJor a selected output.

MULTI -LEVEL SWITCHING M ODE

Multi-level switching mode allows a switch to b&ea on multiple levels at the same time. This
operating mode is selected by setting a DIP svattthe control panel as described in “Switching
Mode (S39-6).”

Multi-level switching mode allows multiple levels be selected at the same time.

Example: If Level 1 is currently selected, pressimg Level 2 key will not deselect Level 1. Levedrdd
Level two will both be selected.

While in multi-level switching mode, control panelserate as follows:

Follow Switch
A follow switch is one where a single source istshed to a single destination on all levels.

When making follow switches in Multi-Level mode,cbdevel is switched simultaneously, not serially.
Example: To switch:

Input 1 to Output 1 on Level 1

Input 1 to Output 1 on Level 2

Input 1 to Output 1 on Level 3

Ensure that all levels are selected (all Level LEIP$-) and press the following keys:

1. Output 1 key, Level 1 key, Level 2 key, Leveted, Input 1 key

Breakaway Switch
A breakaway switch is one where more than one gosrswitched to a single destination on multiple
levels.

When making breakaway switches in multi-level magheh level is switched serially, not
simultaneously.

Example: To switch:

Input 1 to Output 1 on Level 1

Input 2 to Output 1 on Level 2

Input 3 to Output 1 on Level 3

Ensure that all levels are selected (all Level LEIF$-) and press the following keys:
1. Output 1 key, Level 1 key, Input 1 key

2. Level 1 key, Level 2 key, Input 2 key.

3. Level 2 key, Level 3 key, Input 3 key.
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Lock
Pressing the Lock key will toggle the lock ON andF”or a selected output.

4.3 CPULINK CONTROL

To control an Ocelot system with the CPU Link, @eelot system controller module is connected to a
PC running control software such as Virtual Pafnké connection is made using either a serial dable
a local PC, or a modem to a remote PC.

For more information on operating the Ocelot systemthrough the CPU
Link, consult the manual that came with your contrd system software.

Serial Cable
Connect the system controller module to the PCgusiserial cable as described Erfor! Reference
source not found.”

Modem
Connect the system controller module to the extenmalem using a serial cable as described in “RS-
232 CPU Link Interface (External Modem).”

4.4 PRC CONTROL

To control an Ocelot system through the PESA RaQtertrol (PRC) protocol, with a system
controller such as the 3500PRO or PERC2000, théoOsgstem controller module is connected to th€PR
system controller. The connection is made with ansArial modem cable as described in *

RS-422 PRC Interface’

The PRC system controller may be either a dediaaté@ccontrolling only the Ocelot system, or one
embedded in a larger system containing other PR@poaents such as a Cheetah routing switcher.

For more information on operating the Ocelot systemthrough the PRC
interface, consult the manual that came with your RC system controller.
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Chapter 5 Maintenance and Repair

5.1 PERIODIC MAINTENANCE

No periodic maintenance is required.

5.2 TROUBLESHOOTING

A mat should be used when handling the internal ciraticards.

%}\ .

x‘xﬂ . . . . " . .
@ This equipment contains static sensitive devices. grounded wrist strap and

5.2.1 VOLTAGE REGULATOR LEDS

In the rare event this equipment fails to operateectly, check the appropriate LEDs listed below f
information concerning operational status.

and both power regulators, have green LEDs thatanel the presence of input power. These LEDs can
only be seen when the top cover is removed. IfethédDs are not ON:

Check the power supply for correct operation.
Ensure that all mid-plane interface connectorghdermodule or regulator are correctly mated.
Contact Customer Service.

5.2.2 OCELOT ONBOARD DIAGNOSTIC PROGRAM

Each Ocelot system contains an onboard diagnasigrgm embedded in the system controller module.
While designed for factory use prior to system stept, this program may yield some benefit in the
field when used as directed by PESA Customer Serilibe diagnostic program is activated as follows:

1. Connect the System Controller Module to a PC asriltexd in “RS-232 CPU Link Interface
(PC).”

2. Set System Controller Module DIP Switch S1-1 to ONis is S1 on the top of the module, not
S1 on the backplane.

3. Start HyperTerminal on the PC, or other terminaliktion software, and configure as follows:
Speed: 9600 BPS
Data Bits: 8
Parity: None
Stop Bits: 1

Flow Control: None
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4. Restart the System Controller Module by disconnegtand then reconnecting, the Ocelot
system from its power source.

5. HyperTerminal will display the Ocelot DiagnosticeMi.
6. Press the number key for the test to be performe@, to quit.

5.2.3 PESACUSTOMER SERVICE

If the troubleshooting information above has ndveo your problem, please contact the PESA
Customer Service Department. Skilled techniciarsaamilable to assist you 24 hours per day, seven
days per week.

5.3 REPAIR

Before attempting to repair this equipment, pleamesult your warranty documents and the PESA
Customer Service Department. Unauthorized repaag void your warranty.

WARNING

@ Ocelot Power Supply
In the event of failure, this power supply should b replaced, not repaired.

Attempting to repair this power supply could createa safety hazard.

WARNING

@ RCP Power Supply
A In the event of failure, this power supply should b replaced, not repaired.

Attempting to repair this power supply could createa safety hazard.

The PC boards in this equipment may contain Surfac&lount Technology
/ components. Special tools are required to replacéé¢se components without

w causing damage to adjacent areas.

Failure to consult with Customer Service before agmpting to repair these
boards may void your warranty.

5.4 REPLACEMENT PARTS

Only parts of the highest quality have been usdterdesign and manufacture of this equipmenhdf t
inherent stability and reliability are to be maint, replacement parts must be of the same high
quality. Please consult our Customer Service Dapant before installing any parts not purchased from
PESA.

5.5 FACTORY SERVICE

Before returning any equipment to our factory fervece or repair, please contact our Customer Servi
Department for an RMA number.
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Chapter 6 Glossary

AES/EBU AuDIO

Informal name for a digital audio standard esthiglisjointly by theAudio Engineering Societgind the
European Broadcasting Union

ALL CALL

ANSI

BAUD

A diagnostic procedure that causes a single phlyisipat to be switched to a range of physical otgpu
for a specified component, with a single command.

Example: Assume the existence of component REDmspguphysical inputs 1 through 6 and physical
outputs 1 through 6. All call can be used to swiblsical input 3 to physical outputs 2 throughigw
a single command.

See also: Diagonal.

PHYSICAL
INPUTS
123 456 78
L1 1 1 1 1 1 1

— COMPONENT RED
/— 1
- 2
- 3
— 4 PHYSICAL
L 5 OUTPUTS
=
-7
- 8

Figure 6-1 All Call

American National Standards Institute

The number of times a communication signal chastgEe (voltage, frequency, etc.) in one second.

Generally, only one bit of information is encodadeach change of state for signals operating below
300 baud. At these speeds, baud equals the nurbigs transmitted per second.

At 300 baud and above, communications standard=rgiinallow more than one bit to be encoded in
each change of state. For example, modems opegtit?00 bits per second, and conforming to the
Bell 212A standard, operate at 300 baud using autatidn technique called phase modulation that
transmits four bits per baud. At these speeds, taatamission rates are usually expressed in bits p
second (b/s) rather than baud.

Baud was originally a unit of telegraph signalipged, set at one Morse code dot per second. It was
proposed at the International Telegraph Conferehd®27, and named after French Engineer J.M.E.
Baudot (1845t903.
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BLACK BURST

A composite color video signal that has sync, cblarst, and black video. It is used to synchronize
other video sources to the same sync and colomiaton.

See also: House Sync.

BLocCK

A group of contiguous crosspoints in a routing shatr that form the smallest unit on which confidenc
is checked.

Because of the nature of the circuits involvedjviatdial crosspoints cannot be checked to see ¥f the
are operating correctly. Instead, the control dgirgishared by groups of crosspoints is monitored.
These groups of crosspoints, called blocks, vasyzie according to product type. Block size for RM5
routing switchers is 8 inputs by 2 outputs and blsize for PRC routing switchers is 8 inputs by 8
outputs. If any block gives a confidence errorcadisspoints in that block are assumed to be non-
functional.

BLOCK CHECKING
The continuous, sequential monitoring of confidefmrezach block in a routing switcher.

Block checking occurs automatically and continupdmlt can be disabled for troubleshooting purposes.

BLOCKED DESTINATION

See: Source Block.

BLOCKED SOURCE

See: Source Block.

BREAKAWAY SWITCH
A switch where multiple sources are switched tingle destination on multiple levels.

Example: Assume the existence of sources VTR1 arf@d2/and destination MONL1, defined on levels
VIDEO and AUDIO. If VTR1 is switched to MON1 on thd4DEOQO level, and VTR2 is switched to
MON1 on the AUDIO level, a breakaway switch hasrbeden.

Table 6-1 Breakaway Switch

Source
Level: VIDEO Level: AUDIO
MON1 VTR1 VTR2

Destination

See also: Follow Switch.

CATEGORY
Entities used to construct source, destinatiord,raantry names.
Categories provide an easy means of classifyinggamaping switching system devices.

Example: The categories VTR, 1, 2, and 3 can be teseonstruct the source names VTR1, VTR2, and
VTR3.
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Category names:
1. Shall be created using only the following chéges
Upper case letters A through Z
Lower case letters A through Z if enabled in thetom system software
Numbers 0 through 9

The following special characters: space ( ), leyphminus ( - ), exclamation mark (!),
ampersand ( & ), plus sign ( + ), equals sign {eojnmercial at ( @ ), and low line

(_)

2. Shall contain a minimum of one, and a maximuraight characters.

3. Shall not begin with a space. However, they say with a space, have embedded
spaces, and consist of a single space.

4. Shall be unique in the universe of category reame

CHoP

To rapidly switch two different video signals irdaanonitor or other piece of test equipment. This is
done to compare some signal characteristic, ustaliguality control.

CHOP RATE

The parameter used to control the switching ratensthopping two signals. The signal switching rate
is determined as follows:

VideoFrameRate(frames/s) L )
= SignalSwitchingRate(switchess)
ChopRate

Figure 6-2 Chop Rate

For example, a chop rate of 1 used with NTSC sg(0 Frames/Second) will cause the signals to be
switched 30 times per second. A chop rate of 6d usth the same signals will cause them to be
switched every two seconds.

COMPONENT

The most basic signal element that can be switblgexisingle crosspoint. For example, in RGB video,
“Red”, “Green”, and “Blue” are components; in stegudio, “Left” and “Right” are components.

In Matrix Space, components of like type are ugugldbuped together into rectangular matrices of
crosspoints having contiguous inputs and outputes& matrices are also referred to as componetits an
are grouped together into levels.

Figure 6-3 shows a 2x2 RGB video level (VID) cotiai of three components (RED, GRN, and BLU).
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Figure 6-3. Component

As a general rule, users control the switchingegéls, but component switching is handled
automatically by the switching system. As showirigure 6-3 a user can specify a single logical
switch, such as VID Input 1 to VID Output 2. Thiswid result in the control system software taking
three physical switches by activating crosspoihi®)( (3,4), and (5,6).

Component names are one to eight characters ithlemgl are constructed using uppercase letters,
numbers, and spaces. The first character mustditea
CoOMPOSITE VIDEO

A type of video signal that contains luminance ochinance, blanking, and synchronizing information.
NTSC, PAL, and SECAM are composite video signadspigosed to RGB video which is not.

See also: Vertical Sync Signal.

CONFIDENCE

A property of a block that indicates whether or tet circuitry controlling the crosspoints in thHedk
is functioning correctly.

When block checking determines that a block isfmttioning correctly, the block is said to have a
confidence error.
CONFIDENCE ERROR

See Confidence.

CONFIGURATION
A collection of system definitions that define #rvironment in which the system controller operates
Each configuration is stored as a collection @sfi(.dbf or .txt) in a separate folder.

Configuration names may contain up to 32 alphanicoéaracters.

CONFIGURATION Lock
A security measure enabled when a configuratidreisg uploaded or downloaded.

A configuration lock is used to ensure that onlg aiser at a time may download a configuration o th
controller.
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CONTROL PANEL

See: Panel.

CPULINK
A bi-directional communication interface. A CPUKihas two components: a serial port (either RS-232
or RS-422), and a protocol to govern how the pottsed.

CROSSPOINT

The circuitry and components on a printed circogrd that constitute a single physical switch.
See also: Physical Switch.

DATA KEY

A user configurable control panel key, whose assigninction is used when the panel is in any mode
except Salvo Select Mode.

Many control panels have user configurable keyshEay can be assigned two functions, one as a data
key and one as a salvo key. When the keys arequieb®e data key functions are used except when the
panel is in salvo mode.

DATA KEY LIST
A named list of the functions assigned to each Kayaon a panel.

Multiple panels may share a data key list as lanthay are the same type of panel. Different panel
types may not use the same data key list.

Data key list names are one to eight charactdength and are constructed using uppercase letters,
numbers, and spaces. The first character mustditea
DEFAULT DESTINATION

The destination for which status will be displayeaen power is applied to a panel, or when a new
configuration is downloaded to the controller.

Although not mandatory, it is recommended thatfauedestination be selected for each panel.

DESTINATION

One or more logical outputs (limited to one perelgvon one or more levels, that are switched togret
as a group.

Destination names may be created by using categannel:
1. Shall be created using only the following chéses
Upper case letters A through Z
Lower case letters A through Z if enabled in thetom system software
Numbers 0 through 9

The following special characters: space ( ), leypminus ( - ), exclamation mark (!),
ampersand ( & ), plus sign ( + ), equals sign {eojnmercial at ( @ ), and low line

(_)
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2. Shall contain a minimum of one, and a maximuraight characters.

3. Shall not begin with a space. However, they say with a space, have embedded
spaces, and consist of a single space.

4. Shall be unique in the universe of destinatiot @entry names.
See also: Category.

DESTINATION BLOCK

See: Source Block.

DESTINATION GROUP

See: Destination.

DESTINATION INCLUDE LIST
A named list of the destinations a specific conprael is authorized to control.
A destination include list may be shared by mudtipanels.

The default destination assigned to a panel mayohtolled even if it is not on the destinationlirae
list.

Destination include list names are one to eightaxttars in length and are constructed using upperca
letters, numbers, and spaces. The first charaatst be a letter.
DESTINATION NUMBER
A number assigned to each destination by the clbetrand used by CPU Protocol 1.
Destination numbers are also assigned to reentries.

DESTINATION STATUS

See: Status.

DIAGONAL

A diagnostic procedure that causes a range of pdlyisiputs to be switched to a range of physical
outputs, in a diagonal pattern starting from a sjgeccoordinate and continuing until the eithee th
inputs or outputs are exhausted, for a specifiegpaoment, with a single command.

Example: Assume the existence of component REDmspguphysical inputs 1 through 6 and physical
outputs 1 through 6 on a routing switcher. A disgamith a starting input of 2 and a starting outpiui
would cause the following physical switches todesn: (2,1), (3,2), (4,3), (5,4), and (6,5).

See also: All Call.
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Figure 6-4 Diagonal

EIA

Electronic Industries Alliance

FoLLow SwITCH

A switch where a single source is switched to glsidestination on all levels. An abbreviated faim
audio-follow-video switch.

Example: Assume the existence of source VTR1 antirdg¢ion MON1 defined on levels VIDEO and
AUDIO. If VTR1 is switched to MON1 on both the VIDElevel and AUDIO level, a follow switch has
been taken.

This is the most common manner in which switchestaken on a routing switcher.
Table 6-2 Follow Switch

Source
Level: VIDEO Level: AUDIO
MON1 VTR1 VTR1

Destination

See also: Breakaway Switch.

HOUSE BLACK

See: House Sync.

HOUSE SyNC
A composite color video signal that has sync, cblarst, and black video. It is used to synchronize
video sources, and other equipment, to the santeasyh color information.

INDEX

Obsolete. Prior to 3500PIus v3.0, indices were rersinsed with categories to construct source,
destination, and reentry names.

See also: Category.
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INPUT OFFSET

In matrix space, the amount by which the origim @omponent on strobe x, is offset from the orajin
strobe x, measured along the input axis.

The coordinates of crosspoints in matrix spacelatermined by the strobe they reside on, and their
input and output numbers. They are given in thenf@nput,output) on strobe x. The origin of a
component (a matrix of crosspoints) is designatethb point that falls nearest the origin of itbe
(1,1). In Figure A below, the 3x4 component bounbgaoordinates (3,2), (5,2), (5,5), and (3,5) it&as
origin at (3,2).

PHYSICAL
INPUTS

L — COMPONENT
1
— 2

— 3

[— 4 PHYSICAL

- 5 OUTPUTS

— 6

— 7

— 8

8x8 ROUTING SWITCHER
ON STROBE X

Figure 6-5 Input Offset, Single Routing Switcher

Input offset is the amount by which the origin af@nmponent is offset from the origin of its strobe,
measured along the input axis. A component whagenaroincides with that of its strobe (1,1) will
have an input offset of 0. The component shownigmife 6-5 has an input offset of 2.

When multiple routing switchers are assigned tosdmae strobe, the input and output connectors are
renumbered to provide a unique coordinate for eaasspoint. Crosspoint coordinates are then
determined in the same manner as above. The comipsim@wvn in Figure 6-6 has its origin at (12,7)
and an input offset of 11.
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Figure 6-6. Input Offset, Multiple Routing Switchers

LEVEL
A group of related components that are switchedttogy.

A level is sometimes referred to as a level of cwra@nd is the basic granularity seen by a usee. Th
components that comprise a level will always badved together except when performing diagnostic
operations.

Figure 6-7 shows a 2x2 RGB video level made uhad components, “RED”, “GRN”, and “BLU”,
all of which are switched together at the same.time

121212 —=— LOGICAL INPUTS
1 2 3 4 5 6 7 8==— PHYSICAL INPUTS
[N I Y I _— LEVEL VID

RED /_l !

GRN

1 2 —=— LOGICAL INPUTS
L1

—
VID
—

BLU

|
SN
N RPN RN

— 2
— 7 t LOGICAL OUTPUTS

L LOGICAL OUTPUTS
PHYSICAL OUTPUTS

Figure 6-7 Level

As a general rule, users control the switchingegéls, but component switching is handled
automatically by the switching system. As showirigure 6-7, a user can specify a single logical
switch, such as VID Input 1 to VID Output 2. Thiswid result in the control system software taking
three physical switches by activating crosspoihi®)( (3,4), and (5,6).
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Level names are one to eight characters in lengihage constructed using uppercase letters, numbers
and spaces. The first character must be a letter.

LEVEL ORDER
A property assigned to a level that controls trdeoof display when levels are displayed on a obntr
panel, or addressed in CPU link protocols.
LEVELS OF CONTROL LIST
A named list of the levels a specific control paseiuthorized to control.
Multiple panels may share a levels of control list.
Levels of control list names are one to eight cti@ra in length and are constructed using uppercase
letters, numbers, and spaces. The first charaatst be a letter.
LocAL M ODEM
A modem connected to a PC running control systetwace.

See also: Remote Modem.

Lock

A property placed on a destination that preventgaalels and ports from taking a switch on that
destination, including the panel or port that latke

Locks may be cleared by any panel or port thatleasame requester code and lock priority as the
panel that locked the destination, that has a hilglok priority, or that has a lock priority of @€ro).

See also: Lock Priority, Protect.

LocK PRIORITY

A property of panels and ports that allows therbggrouped with other panels or ports for the psepo
of establishing lock and protect authority.

The lower the lock priority number, the higher gherity. Panel lock priorities not explicitly defed
automatically default to “0” which gives absoluigfzority to clear any lock or protect on the system

See also: Lock, Protect.

LOGICAL INPUT
One or more physical inputs that are switched togeas a group.

Logical inputs and outputs are switched level-bseleSince each level may have more than one
component, switching a single logical input or attmay involve switching more than one physical
input or output.

For example, a RGB input signal represents thrgsiphl inputs because it is connected to threetinpu
connectors on the routing switcher. However, saltthree components (R, G, and B) are switched
together as a level, it is a single logical input.
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Figure 6-8 Logical Input

Logical inputs are numbered sequentially, levelduel, beginning with 1. Input numbers are assigned
in the same order as the physical inputs to thepom@nt(s) of the level. Since a routing switchey ma
be configured to have more than one level, it mayehmore than one logical input designated as
number 1. However, within each level, every logioplut will have a uniqgue number. Logical outputs
are numbered in the same manner. Logical inputidutpmbering is handled automatically by the
control system software as components are configure

See also: Physical Input.

LoaGIcAL OuUTPUT
See: Logical Input.

LOGICAL SWITCH
The control system software command that switcHesiaal input to a logical output.

See also: Physical Switch.

MATRIX BREAKUP
The division of a single physical matrix into oneneore components.

Matrix breakup allows complex signal types to residthin a single physical matrix. For example, a
video matrix is often broken into R, G, and B comgiats.

Matrix breakup is a software function handled by tlontrol system software.

MATRIX SPACE
A three-dimensional mathematical model of the quosgs in a switching system.
The coordinates of crosspoints in matrix spacegaen in the form (input,output) on strobe x.

When a switching system is physically made up & one routing switcher, the crosspoint coordinates
are the same as the input and output connector ensimdnd the resulting matrix space has only two
dimensions. For example, the coordinates of thespaint indicated in Figure 6-9 is (4,2) on stritbe
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Figure 6-9 Matrix Space, One Routing Switcher on One Strobe

Two-dimensional matrix space can also be compok#tea@rosspoints located in multiple routing
switchers. The input and output connectors on tltgtianal routing switchers are renumbered as
required to ensure that each crosspoint can béfieeby a unique (input,output) coordinate. When
switching systems are constructed in this mannatrixnspace size is no longer constrained by rgutin
switcher size. The switching system shown in Figidd consists of four 8x8 routing switchers
assigned to the same strobe. The coordinates afdieated crosspoint are (12,14) on strobe 1.

PHYSICAL
INPUTS

1 2 3 456 7 8 9 10 11 12 13 14 15 16
[N I Y I [N I Y I
— 1
— 2
— 3
[~ 4 PHYSICAL
|- 5 OUTPUTS
— 6
— 7
— 8
— 9
—10
—11
—12
—13
® —14
—15
—16

FOUR 8x8 ROUTING SWITCHERS
ON STROBE 1

Figure 6-10 Matrix Space, Four Routing Switchers on One Strobe

Strobe numbers are used to introduce a third dimenisto matrix space. Every routing switcher in a
switching system is assigned to a strobe. In systeing more than one strobe (and, therefore having
three-dimensional matrix space), crosspoint coatés are given in the form (input,output) on strebe
In Figure 6-11, the coordinates of the indicatezbspoint in the left routing switcher are (4,2)strobe

1. The coordinates of the crosspoint on the right(4,2) on strobe 2.
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PHYSICAL PHYSICAL
INPUTS INPUTS
123 456 7 8 12 3 456 78
[ N I [ [ N I [
— 1 — 1
® -2 d 2
— 3 — 3
[~ 4 PHYSICAL [~ 4 PHYSICAL
- 5 OUTPUTS - 5 OUTPUTS
— 6 — 6
— 7 7
— 8 — 8
8x8 ROUTING SWITCHER 8x8 ROUTING SWITCHER
ON STROBE 1 ON STROBE 2

Figure 6-11. Matrix Space, Two Routing Switchers on Two Strobes

NTSC

National Television Standards Committee. The NT S vesponsible for setting television and video
standards in the United States. The NTSC standarelevision defines a composite video signal with
a refresh rate of 60 half-frames (interlaced) peioad. Each frame contains 525 lines and can contai
16 million different colors.

See also: PAL, SECAM.

OuTPUT OFFSET

In matrix space, the amount by which the origim @omponent on strobe x, is offset from the orajin
strobe x, measured along the output axis.

The coordinates of crosspoints in matrix spacelatermined by the strobe they reside on, and their
input and output numbers. They are given in thenf@nput,output) on strobe x. The origin of a
component (a matrix of crosspoints) is designatethe point that falls nearest the origin of itsobe
(1,1). In Figure 6-12 below, the 3x4 Component lamehby coordinates (3,2), (5,2), (5,5), and (3&9 h
its origin at (3,2).

PHYSICAL
INPUTS

123 456 7 8
'IIIIIII/—COMPONENT

see, [

00 — 3
® 00 — 4 PHYSICAL
®00 - 5 OUTPUTS

— 6
— 7
— 8

8x8 ROUTING SWITCHER
ON STROBE X

Figure 6-12 Output Offset, Single Routing Switcher

Output offset is the amount by which the origiraadomponent is offset from the origin of its strobe
measured along the output axis. A component whogm @oincides with that of its strobe (1,1) will
have an output offset of 0. The component showkigare 6-12 has an output offset of 1.

Glossary 6-13



OCELOT ROUTING SWITCHER SYSTEM
P'—s A Publication 81-9059-0390-0, Rev. P
- July 2009

PAL

PANEL

When multiple routing switchers are assigned tosdmae strobe, the input and output connectors are
renumbered to provide a unique coordinate for eaasspoint. Crosspoint coordinates are then
determined in the same manner as above. The comipsim@wvn in Figure 6-13 has its origin at (12,7)
and an output offset of 6.

PHYSICAL
INPUTS

123 456 7 8 9 10 11 12 13 14 15 16
I T Y | I T Y |
F 1
— 2
— 3
— 4 PHYSICAL
- 5 OUTPUTS
— 6
®o0 — 7
200 — 8
COMPONENT
Lo~
® 00 — 9

—10
—11
—12
—13
—14
—15
—16

FOUR 8x8 ROUTING SWITCHERS
ON STROBE 1

Figure 6-13 Output Offset, Multiple Routing Switchers

Phase Alternating Line, the dominant televisiomd#ad in Europe. The United States uses a different
standard, NTSC. Whereas NTSC delivers 525 linesgalution at 60 half-frames per second, PAL
delivers 625 lines at 50 half-frames per second.

See also: NTSC, SECAM.

A user interface, usually mounted in a standardr&ek, containing alphanumeric displays, push
buttons, LEDs, etc. Sometimes referred to as aalgmdnel.

A panel is used to control a switching system lynig switches, obtaining status, etc.

Panel names are one to eight characters in lemgtlae constructed using uppercase letters, numbers
and spaces. The first character must be a letter.

PANEL ADDRESS

A unique identifier, set by DIP switch on every phaithat allows the system controller to differatei
between panels.
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PANEL NAME
An optional identifier for a control panel.

Individual panels are identified by panel addr&escause of this, a panel name is not required when
configuring a panel.

Panel names are one to eight characters in lemgtlae constructed using uppercase letters, numbers
and spaces. The first character must be a letter.
PASSWORD

Each User Account and Configuration may be proteetigh an eight-character, upper case,
alphanumeric password.

PC
Personal computer. Typically used to run contretem software such as Win3500Plus.
PESA control system software is designed to openatny IBM® compatible personal computer
(AT® or later) with a Microsoft Windows™ operatisgstem (3.1, 95, 98, or NT).
PHYSICAL INPUT
The electrical signal coming from a device conngttean input connector on a routing switcher.

Physical inputs and outputs are the electricalagypassing through the input and output connectfors
a routing switcher. Each connector represents igqnd ior output.

For example, a RGB input signal would represergdlphysical inputs since it would be connected to
three input connectors on the routing switcher.

1212 12 -+— LOGICAL INPUTS
1 2 3 45 6 7 8==— PHYSICAL INPUTS
L1 11111 \evevip

11
RED /
L2 2 1 2 =— LOGICAL INPUTS
| 5 |1
GRN
-4 2 — =
VID
-5 1 I — 2
BLU
6 2 t
L 7 LOGICAL OUTPUTS
o

L LOGICAL OUTPUTS
PHYSICAL OUTPUTS
Figure 6-14 Physical Input

Physical inputs are numbered sequentially beginwitty 1, and have the same number as the
corresponding input connector on the routing sveitcihis includes connectors that have been
renumbered with input offset when multiple routswitchers have a common strobe. Physical outputs
are numbered in the same manner.

See also: Logical Input.

PHYSICAL SWITCH
The hardware that switches a physical input toysiphl output. Sometimes referred to as a crosspoin
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See also: Logical Switch, Crosspoint.

PHYSICAL OUTPUT
See: Physical Input.

PORT
A serial communication bus interface connector agsiem controller.
Port names are one to eight characters in lengttaenconstructed using uppercase letters, numbers,
and spaces. The first character must be a letbet NnBmes are optional because a port is identifyed
its address.
PRC DevICE
A device designed to be compatible with the PESAtRg Control protocol (PRC).
Ocelot, Cougar, Jaguar, Tiger, and Cheetah rogtivitghers are PRC devices.
See also: RM5 Device.
PROTECT

A property placed on a destination that preventgaalels and ports from taking a switch on that
destination, unless taken from a panel or porthihsatthe same requester code as the panel ohport t
protected it.

Destination protection may be cleared by any pangbrt that has the same requester code and lock
priority as the panel or port that protected thetidation, that has a higher lock priority, or that a
lock priority of O (zero).

See also: Lock, Lock Priority, Requester Code.

PROTECT PRIORITY
See: Lock Priority.

PrROTOCOL
The format to be used when sending data betweenl¢wices.
Protocol names are one to eight characters inHeangl are constructed using uppercase letters,
numbers, and spaces. The first character mustditea

READBACK

Information received from a routing switcher repagtwhich physical input is currently switched to a
specified physical output.

To ensure that the configuration in the controllerd the actual state of the physical switches in a
routing switcher agree, the routing switcher camidele to read back the status of each physicatibutp
Where the routing switcher reports a different ptglsnput from that expected by the controller, a
readback error is declared.

READBACK ERROR
See Readback.
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REENTRY

An entity that exists as both a source and desbmat the same time, whose function is to fad#ita
switching a single source to multiple destinatiomsh a single logical switch.

Reentries are virtual entities that exist in thetod software only. Their creation and use dods no
require any physical modification to the switchsygtem hardware.

Example: Assume the existence of source SRC1 astthdions DST1, DST2, and DST3. Reentry
REENT1 is created and switched to the three deginga With a single logical switch, SRC1 can now
be switched to REENT1 and the signal will arrivaithree destinations at the same time.

DST1

SRC1 REENT1 DST2

DST3

Figure 6-15. Reentry

SRC1
LoGicAL
INPUTS ! K
| REENT1
12346567 8 !
I A R
I
-1 |
® L 2 — -
— 3 LOGICAL
| 4 OUTPUTS
- 5
® - 6 -{DsST1
® - 7 DST2

¢ [o— —(mm

ROUTING SWITCHER
ON STROBE X

Figure 6-16 Reentry
A reentry is assigned both a source number andtend&on number.
Reentry names may be created by using categonids, a
1. Shall be created using only the following chéges
Upper case letters A through Z
Lower case letters A through Z if enabled in thetom system software
Numbers 0 through 9

The following special characters: space ( ), leypminus ( - ), exclamation mark (!),
ampersand ( & ), plus sign ( + ), equals sign {eojnmercial at ( @ ), and low line

(_)

2. Shall contain a minimum of one, and a maximuraight characters.
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3. Shall not begin with a space. However, they say with a space, have embedded
spaces, and consist of a single space.

4. Shall be unique in the universe of source, dagtin, and reentry names.
See also: Category.

REMOTE CLIENT

A user connected to a networked system contralieh ss the e-Route.

REMOTE CLIENT NAME

A string of up to sixteen characters consistinggtiers, numbers, and some symbols. A Remote Client
Name must begin with a letter, and may not corday spaces.

Symbols Permitted: -_@'&+=

REMOTE CLIENT PARAMETERS
Reserved for future use.

REMOTE CLIENT PASSWORD

A string of up to eight characters consisting tieles, numbers, and some symbols. A Remote Client
Password may begin with either a number or a |eti@l may not contain any spaces.

Symbols Permitted: I<=>?7@

REMOTE M ODEM
An external modem connected to a system controller.

The remote modem must be an external type capébleirg configured to automatically answer
incoming calls. Because the system controller cme®utput any modem configuration information,
the remote modem must be completely transparahetoontroller. The only modems tested by PESA
for use as remote modems are the Practical PealsheM288MT Il and the U.S. Robotics Sportster
28.8 using the following initialization strings:

PM288MT II: AT S0=2 Q1 X4 &C1 &DO0 &K3 &S1 &WO0 &YO0
Sportster 28.8: AT &F1 S0=2 &H1 &R2 &0 L2 Q1 &C1[20 YO &WO0

For more information about these modems and thiiialization strings, contadractical Peripherals
or U.S. RoboticsBefore using any other type of remote modem,saemnsult with PESA Customer
Service.

See also: Local Modem.

REQUESTER CODE

A property of panels and ports that allows therbégrouped with other panels or ports for the psepo
of establishing lock and protect authority.

Panel requester codes not explicitly defined autmaidy default to the panel address.
See also Lock, Lock Priority, Protect.
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PCS A

RMS5 DEevICE
A device designed to be compatible with the SysigiiRM5) control protocol.
The RM4000, RM5000, and Lynx routing switcher faesilare RM5 devices.
See also: PRC Device.

SALVO
A group of predefined logical switches taken in $hene vertical interval.

Example: Assume the existence of sources CARTICARIT2; and destinations MON1, VTR1, and
VTR2, defined on levels AUD and VID.

By pressing a single control panel key, the ussireg to take the following switches: audio andewid
from CART1 to MONZ1; audio from CART2 and video fradART1 to VTR1; and audio and video
from CART2 to VTR2.

Table 6-3 Salvo

N Source

Salvo Entry Destination Level AUD Level: VID
1 MON1 CART1 CART1
2 VTR1 CART?2 CART1
3 VTR2 CART2 CART2

Salvo SAL1 is created and will consist of threevsantries (one salvo entry per destination in the
salvo). Each salvo entry is then configured to clwihe selected sources on the appropriate leDalse
salvo SAL1 is assigned to a salvo key on the cbpanel, the user will be able to take all the Hps=t
switches with the press of a single key.

All switches in a salvo are taken within the saredival interval.
Salvo names are one to eight characters in lemgtfage constructed using uppercase letters, numbers
and spaces. The first character must be a letter.
SALVO ENTRY
One or more logical switches assigned to a speddatination that is part of a salvo.

Salvo entry names are the same as the destinaggrate associated with.

SALVO INCLUDE LisT
A named list of the salvos a specific control paseuthorized to control.
A salvo include list may be shared by multiple gane
Salvo include list names are one to eight charsiteiength and are constructed using uppercase
letters, numbers, and spaces. The first charaatst be a letter.
SaLvo KEy

A user configurable control panel key, whose assigunction is used when the panel is in salvocsele
mode.
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Many control panels have user configurable keyshEay can be assigned two functions, one as a data
key and one as a salvo key. When the keys arequieb®e data key functions are used except when the
panel is in salvo mode.

When a panel is in salvo select mode, a salvobgikkxecuted immediately when the salvo key is
pressed.

SALVO KEY LIST
A named list of the functions assigned to eachoskédy on a panel.

Multiple panels may share a salvo key list as lasghey are the same type of panel. Different panel
types may not use the same salvo key list.

Salvo key list names are one to eight charactdength and are constructed using uppercase letters
numbers, and spaces. The first character mustditea
SECAM

Sequential Couleur Avec Memoire, the line sequentibor system used in France, Russia, Eastern
Europe, and some Middle Eastern countries. Like PRECAM is based on a 50 Hz power system,
displaying interlaced lines at 50 fields per secdrite color information is transmitted sequenti@Ry

Y followed by B-Y, etc.) for each line and convey®gda frequency modulated sub carrier that avoids
the distortion arising during NTSC transmission.

See also: NTSC, SECAM.

SERIAL PORT
See: Port.

SHARED INPUT
A logical input that is used by more than one seurc
Note that shared outputs are not permitted.
See also: Source Block.

SMPTE

Society of Motion Picture and Television Enginedégrofessional organization that recommends
standards for the television and film industries.

SOFT DESTINATION KEY
See: Soft Key.

SOFT KEY
A special type of data key whose assigned functiay be changed locally by a panel user.

Control system software is used to designate akdgtas either a soft source key or a soft desbimat
key. The assignment of a specific source or deshimao the soft key may then be made with either t
control system software, or locally at the panelibyng Store Mode.
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SOFT SOURCE KEY
See: Soft Key.

SOURCE

One or more logical inputs (limited to one per lgven one or more levels, that are switched togreth
as a group.

Destination names may be created by using categannel:
1. Shall be created using only the following chéges
Upper case letters A through Z
Lower case letters A through Z if enabled in thetom system software
Numbers 0 through 9

The following special characters: space ( ), leyphminus ( - ), exclamation mark (!),
ampersand ( & ), plus sign ( + ), equals sign {eojnmercial at (@ ), and low line

(_)

2. Shall contain a minimum of one, and a maximuraight characters.

3. Shall not begin with a space. However, they sy with a space, have embedded
spaces, and consist of a single space.

4. Shall be unique in the universe of source ardtrg names.
See also: Category.

SOURCE BLOCK
A means of ensuring that a particular source vatllve switched to a specific.

When configuring a switching system, it may be iddse to use source blocking to restrict the
switching of certain logical inputs. This may bendavhile configuring either sources or destinations

Since a blocked source may contain a logical itipait is shared (used by more than one source), care
should be taken to ensure that all sources usmpthcal input are blocked from the destinatioéo
protected.

SOURCE GROUP
See: Source.

SOURCE INCLUDE LIST
A named list of the sources a specific control p&nauthorized to control.
A source include list may be shared by multiplegisin

Source include list names are one to eight chasartdength and are constructed using uppercase
letters, numbers, and spaces. The first charaatst be a letter.

SOURCE NUMBER

A number assigned to each source by the contrafidrused by CPU Protocol 1.

Source numbers are also assigned to reentries.
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STATUS

A list of all sources on all levels currently svigzl to a selected destination.

Sometimes also used to refer to the operationtd sfethe control system (lock status, switch satu
and panel status).

STATUS LEVEL

The default level to be used when displaying théustof a destination receiving signals from migtip
sources, on a panel in all levels mode (ALL LEVS).

One function of the LCD display on a panel is towhvhich source is currently switched to a selected
destination. This is known as destination statuthodigh more than one source can be switched to a
single destination (limited to one source per [gubke status display can only show one source at a
time. When the panel is in all levels mode (ALL LE) Status Level is used to designate a defaudl lev
to be used when displaying status. Only the soomais default level will be displayed. On partbist

do not have LCD displays, this is indicated by aticmous, bright, pushbutton light.

If one or more other sources are also switchebdalestination (on other levels), an octothorp ‘#ie
symbol) will be appended to the source name. Theraource names can be viewed by toggling each
level key in turn to show, level-by-level, whichusoe has been switched to the destination. On panel
that do not have LCD displays, this is indicatedabyalternating bright/dim push button light.

STATUS METHOD

One of two possible ways to display status wheargepis in all levels (ALL LEVS) mode and the
destination is not defined on the Status Level.

When a panel is in all levels mode (ALL LEVS), #tatus shown will be the source on the Status Level
assigned to that panel. If the destination is mbineéd on the Status Level, Status Method is used t
control the resulting display:

If DEF (Default Method) is selected, NO XXXXX wille displayed where XXXXX is the Status Level
assigned to the panel.

If GRP (Group Method) is selected, the controlldl @xamine every level sequentially, starting with
the level designated as Level Order 1. The soutelsed on the first level found where the desiorat
is defined, will be displayed as the destinati@itst.

Stop BIT
In asynchronous communication, a bit that indic#tas a byte of data has just been transmitted.
Every byte of data is preceded by a start bit afidWed by a stop bit.

STROBE
The third dimension of matrix space.

Every routing switcher in a switching system isigrssd a strobe. This is usually accomplished by
setting a DIP switch on the back of the routingtsher. Strobes do not have to be unique and, getar
systems, each strobe might be associated withadewerting switchers.

In many switching systems, strobes are used tgpgentels of the same type together. For example,
video may be on Strobe 1, audio on Strobe 2, etc.

Glossary 6-22



OCELOT ROUTING SWITCHER SYSTEM
P'—s A Publication 81-9059-0390-0, Rev. P
- July 2009

SYNC REFERENCE

A vertical sync signal used to ensure that switgldacurs in the vertical interval of a video signal

Sync Reference names are one to eight charactiensgtih and are constructed using uppercase letters
numbers, and spaces. The first character mustditea

See also: Vertical Sync Signal.

SYSTEM 5 DEVICE
See: RM5 Device.

TIA

Telecommunications Industry Association

TIELINE

A special type of logical switch that allows a loajiinput on one level to be switched to a logmatput
on a different level.

Example 1 - Switch a signal from analog camera ANCM into an analog-to-digital converter

(A/D) and then into digital video tape recorder DIGVTR: (Figure 6-17) Connect a cable between the
appropriate output connector of the analog rousingcher and the input of the A/D, and a cable
between the output of the A/D and the approprigtet connector on the digital routing switcher.
Configure levels ANAVID and DIGVID and tieline TLIEL to connect them. Configure destination
DIGVTR on level DIGVID. Configure source ANCAM oevel ANAVID to use tieline TLINE1.

ANCAM may now be switched to DIGVTR with a singtagical switch even though they are on
different levels.

ANCAM
LOGICAL
INPUTS
12345678 ANALOG TO DIGITAL CONVERTER
[ R I T I LEVEL ANAVID
— 1
LOGICAL
® 2 INPUTS
— 3
123456 78
— 4 T T T T
— LOGICAL
6 TLINEL L > OUTPUTS
=
LOGICAL ] — 4 DIGVTR
OUTPUTS
ROUTING SWITCHER / — 5
- 6
LEVEL DIGVID g |
- 8

ROUTING SWITCHER
Figure 6-17 Tieline

Example 2 - Switch a signal from camera CAM1 (conraed to a routing switcher in Room A) to
video tape recorder VTR1 (connected to a routing sitcher in Room B): (Figure 6-18) Connect a
cable between the appropriate output connectdreofduting switcher in Room A and the appropriate
input connector on the routing switcher in RoonCBeate levels VIDA and VIDB and configure a
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tieline connecting the output of VIDA to the inmftVIDB. Define source CAML1 on level VIDA and
destination VTR1 on level VIDB. CAM1 may now be shied to VTR1 with a single logical switch
even though they (and their respective routingdweits) are located in two separate rooms.

ROOM A | ROOM B
CAM1

[
LOGICAL [
INPUTS

123 456 78 TLINEL
I I N O I LEVEL VIDA
|
® - LOGICAL

| INPUTS
123 456 7 8

I T Y

LOGICAL |

OUTPUTS | — 1 LOGICAL

- 2 OUTPUTS
— 7
— 3

- 8
| ® — 4 VTRL
ROUTING SWITCHER | / — 5

LEVEL _ ] — 6

VIDB L 7
=

— 3

[op B¢

|
| ROUTING SWITCHER

Figure 6-18 Tieline
Tieline names are one to eight characters in leagthare constructed using uppercase letters, msmbe
and spaces. The first character must be a letter.
USERACCOUNT
A set of privileges and an optional user passwakeg as a user name.

User accounts provide a means of restricting adoesartain system functions on a user-by-usersbasi

USER NAME
A string of up to eight characters consisting gbeipcase letters, numbers, spaces, and some symbols
Permitted: l@#3 %" "&* _+-=[]\:";'%x.?2/
Forbidden: {}.,0)

USER PASSWORD
A string of up to eight characters consisting ttieles, numbers, and spaces. A User Password may beg
with either a number or a letter. Leading spacegdecarded.

VERTICAL INTERVAL

The portion of the video signal in which image mhation is absent to allow for the video device to
prepare for the next frame of information.
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VERTICAL SYNC SIGNAL

A short pulse generated at the beginning of eagdoviiming frame that tells the video monitor when
start a new video timing field. For switching puspse, the vertical sync signal may be derived from
house sync.

See also: Sync Reference.

VERTICAL TRIGGER
See: Vertical Sync Signal.

VIDEO TIMING FIELD
A package of information that contains informatrequired to complete a full scan across a video
monitor. There are two types of video fields dedaie odd and even.

VIDEO TIMING FRAME

A package of information that contains all the rnfiation required to draw an image on a video device
Generally considered with respect to NTSC and Pighads where the information is transmitted over a
fixed time frame. A frame consists of two videoitug fields denoted odd and even.

WORKING DIRECTORY

The location on the PC hard drive where controlesyssoftware such as Win3500PIlus is installed.

If the default settings of the Win3500Plus inst#da program were used, this will be c:\win3500p fo
16-bit versions of the Microsoft Windows OS, angrogram files\win3500p for 32-bit versions.
Configurations may not be saved in the workingaoey or any subdirectory of the working directory.
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